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Summary of Test Result

Report Ref Std. Test ltems Result Remark
Clause Clause (PASS/FAIL)
3.1 15.403(i) 26dB Bandwidth Pass -
3.1 2.1049 99% Occupied Bandwidth Reporting only -
3.2 15.407(a) Maximum Conducted Output Power Pass -
3.3 15.407(a) Power Spectral Density Pass -
2.24dB
34 15.407(b) Unwanted Emissions Pass under the limit at
5350.18 MHz
13.39dB
3.5 15.207 AC Conducted Emission Pass under the limit at|
0.49 MHz
3.6 15.203 Antenna Requirement Pass -

Conformity Assessment Condition:

1. The test results (PASS/FAIL) with all measurement uncertainty excluded are presented against the
regulation limits or in accordance with the requirements stipulated by the applicant/manufacturer who
shall bear all the risks of non-compliance that may potentially occur if measurement uncertainty is taken
into account.

2. The measurement uncertainty please refer to each test result in the section “Measurement Uncertainty”.

Disclaimer:

The product specifications of the EUT presented in the test report that may affect the test assessments are

declared by the manufacturer who shall take full responsibility for the authenticity.

Reviewed by: Keven Cheng
Report Producer: Lucy Wu
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1  General Description

1.1 Product Feature of Equipment Under Test
Product Feature
General Specs
Bluetooth, Wi-Fi 2.4GHz 802.11b/g/n, Wi-Fi 5GHz 802.11a/n/ac, and GNSS.
Antenna Type
WLAN: PIFA Antenna
Bluetooth: PIFA Antenna
GPS / Glonass / BDS: FPC Antenna
Antenna information
5150 MHz ~ 5250 MHz Peak Gain (dBi) |-0.88
5250 MHz ~ 5350 MHz Peak Gain (dBi) |-0.88
5470 MHz ~ 5725 MHz Peak Gain (dBi) |-0.88
Remark: The EUT's information above is declared by manufacturer. Please refer to Disclaimer in report
summary.
SKU List
SKU1_4G+64G SKU2_4G+64G SKU3_6G+128G
GuangDong Kingshine GuangDong Kingshine GuangDong Kingshine
PCB Electronic Technology Co., Ltd. | Electronic Technology Co., Ltd. Electronic Technology Co.ltd
M100TCR110 M100TCR110 M100TCR110
Front Shenzhen GALAXYCORE Shenzhen GALAXYCORE Shenzhen GALAXYCORE
Camera Electronic Co., Ltd. Electronic Co., Ltd. Electronic Co., Ltd.
GCO05A2 GCO05A2 GCO05A2
Rear HIVAC Technology Group HIVAC Technology Group HIVAC Technology Group
Camera OV13850R2A OV13850R2A OV13850R2A
Shenzhen Longsys Electronics | ChangXin Memory Electronics, | Shenzhen Longsys Electronics
DDR Co., Ltd. INC. Co., Ltd.
MLXC4004G-W6 KL4X321CQ-C7A FLXC4006G-63
Shenzhen Longsys Electronics | Shenzhen Longsys Electronics | Shenzhen Longsys Electronics
UFS Co., Ltd. Co., Ltd. Co., Ltd.
FEUDNN64G-C2G07 FEUDNN64G-C2G07 FEUDNN128G-C2G07
SKU List
SKU4_6G+128G SKU5_6G+256G SKU6_6G+256G
GuangDong Kingshine GuangDong Kingshine GuangDong Kingshine
PCB Electronic Technology Co., Ltd. Electronic Technology Co.ltd Electronic Technology Co., Ltd.
M100TCR110 M100TCR110 M100TCR110
Front Shenzhen GALAXYCORE Shenzhen GALAXYCORE Shenzhen GALAXYCORE
Camera Electronic Co., Ltd. Electronic Co., Ltd. Electronic Co., Ltd.
GCO05A2 GCO05A2 GCO05A2
Rear HIVAC Technology Group HIVAC Technology Group HIVAC Technology Group
Camera OV13850R2A OV13850R2A OV13850R2A
ChangXin Memory Electronics, | Shenzhen Longsys Electronics | ChangXin Memory Electronics,
DDR INC. Co., Ltd. INC.
KL4X480CO-D2M FLXC4006G-63 KL4X480C0O-D2M
SHENZHEN SHICHUANGYI Shenzhen Longsys Electronics SHENZHEN SHICHUANGY!I
UFS ELECTRONICS Co., Ltd. Co., Ltd. ELECTRONICS Co., Ltd.
U128EYNW2AFEOO FEUDNN256G-C2G07 U256 EYNWA4AFEOQO
TEL : 886-3-327-0868 Page Number : 50f25
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1.2 Modification of EUT

No modifications made to the EUT during the testing.

1.3 Testing Location

Test Site Sporton International Inc. Wensan Laboratory

No0.58, Aly. 75, Ln. 564, Wenhua 3rd, Rd., Guishan Dist.,
Taoyuan City 333010, Taiwan (R.O.C.)

TEL: +886-3-327-0868

FAX: +886-3-327-0855

Sporton Site No.

THO5-HY, CO07-HY, 03CH23-HY

Test Site Location

Test Site No.

Note: The test site complies with ANSI C63.4 2014 requirement.
FCC designation No.: TW3786

1.4 Applicable Standards

According to the specifications declared by the manufacturer, the EUT must comply with the
requirements of the following standards:

¢+ FCC Part 15 Subpart E

+ FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.

+ FCC KDB 414788 D01 Radiated Test Site vO1r01.

+ ANSI C63.10-2013

Remark:

1. All the test items were validated and recorded in accordance with the standards without any
modification during the testing.

2. The TAF code is not including all the FCC KDB listed without accreditation.
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2 Test Configuration of Equipment Under Test

a. The EUT has been associated with peripherals and configuration operated in a manner tended to
maximize its emission characteristics in a typical application. Frequency range investigated:
conduction emission (150 kHz to 30 MHz), radiation emission (9 kHz to the 10th harmonic of the
highest fundamental frequency or to 40 GHz, whichever is lower). For radiated measurement, the
measured emission level of the EUT was maximized by rotating the EUT on a turntable, adjusting
the orientation of the EUT and EUT antenna in three orthogonal axis (X: flat, Y: portrait, Z:
landscape), and adjusting the measurement antenna orientation, following C63.10 exploratory test

procedures and only the worst case emissions were reported in this report.

b. AC power line Conducted Emission was tested under maximum output power.

2.1 Carrier Frequency and Channel

Freq. Freq.
Frequency Band Channel (Mqu) Channel (Ml—?z)
36 5180 44 5220
5150-5250 MHz 38* 5190 46* 5230
Band 1
(U-NII-1) 40 5200 48 5240
42" 5210
Freq. Freq.
Frequency Band Channel (Mqu) Channel (Mqu)
52 5260 60 5300
5250-5350 MHz 54+ 5270 62 5310
Band 2
(U-NII-24) 56 5280 64 5320
58" 5290
Freq. Freq.
Frequency Band Channel Channel
quency (MH2) (MH2)
100 5500 112 5560
102* 5510 116 5580
5470-5725 MHz 104 5520 132 5660
Band 3 106" 5530 134* 5670
(U-N11-2C)
108 5540 136 5680
110* 5550 140 5700
Note:
1. The above Frequency and Channel with "*" are 802.11n HT40 and 802.11ac VHT4O0.
2. The above Frequency and Channel with " are 802.11ac VHT80.
TEL : 886-3-327-0868 Page Number 1 70f25
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2.2 Test Mode

The power for 802.11ac mode is smaller than 802.11n mode, so all other conducted and radiated test is

covered by 802.11n mode.

The final test modes include the worst data rates for each modulation shown in the table below.

Modulation Data Rate
802.11a 6 Mbps
802.11n HT20 MCSO0
802.11n HT40 MCS0
802.11ac VHT20 (Covered by HT20) MCSO0
802.11ac VHT40 (Covered by HT40) MCSO0
802.11ac VHTS80 MCS0
Test Cases
AC . ) )
Mode 1 : Bluetooth Link + WLAN (5GHZz) Link + Battery + USB Cable (Charging from
Conducted
o AC Adapter) for SKU 5
Emission

Remark: For Radiated Test Cases, the tests were performed with SKU 5 and SKU 6.

Band | : 5150-5250 MHz | Band Il : 5250-5350 MHz | Band Il : 5470-5725MHz
ch-# 802.11a 802.11a 802.11a
L| Low 36 52 100
Middle 44 60 116
H| High 48 64 140
Band | : 5150-5250 MHz | Band Il : 5250-5350 MHz | Band Ill : 5470-5725MHz
ch-# 802.11n HT20 802.11n HT20 802.11n HT20
L| Low 36 52 100
Middle 44 60 116
H| High 48 64 140
Band | : 5150-5250 MHz | Band Il : 5250-5350 MHz | Band Iil : 5470-5725MHz
ch-# 802.11n HT40 802.11n HT40 802.11n HT40
L| Low 38 54 102
Middle - - 110
H| High 46 62 134
TEL : 886-3-327-0868 Page Number : 8 of 25
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Band | : 5150-5250 MHz | Band Il : 5250-5350 MHz | Band Il : 5470-5725MHz
. # 802.11ac VHTS80 802.11ac VHTS80 802.11ac VHT80
L Low - - 106
M | Middle 42 58 -
H High - - -

Remark: For radiation spurious emission, the modulation and the data rate picked for testing are
determined by the Max. RF conducted power.

2.3 Connection Diagram of Test System

Sysilem BT
Simulator AP router Maotebook GPS Station Earphone
Source Notebook
Earphone ‘ WLAN AP Monior ‘

This example is connection diagram of EUT test canfigurations.

For detail, please refer to test mode configuration and setup pholographs for each test itemn.

2.4 Support Unit used in test configuration and system

Item |Equipment Brand Name [Model Name [FCC ID Data Cable Power Cord
1. |Bluetooth Earphone |Sony Ericsson |MW600 PY7DDA-2029 |N/A N/A
2. |WLAN AP ASUS RT-AC52 MSQ-RTAC4A00 |N/A Unshielded, 1.8 m
AC I/P:
. Unshielded, 1.2 m
3. |Notebook DELL Latitude 3400 |FCC DoC N/A
DC O/P:
Shielded, 1.8 m
TEL : 886-3-327-0868 Page Number 1 90of 25
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2.5 EUT Operation Test Setup

The RF test items, make the EUT (SW: Acer_AVOUO_P10-21 1.001.00_PAPAP_GEN1) get into the
engineering modes to provide channel selection, power level, data rate and the application type and for
continuous transmitting signals.

2.6 Measurement Results Explanation Example

For all conducted test items:

The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor
between EUT conducted output port and spectrum analyzer. With the offset compensation, the

spectrum analyzer reading level is exactly the EUT RF output level.

Example :
The spectrum analyzer offset is derived from RF cable loss and attenuator factor.
Offset = RF cable loss + attenuator factor.

Following shows an offset computation example with cable loss 4.2 dB and 10 dB attenuator.

Offset(dB) = RF cable loss(dB) + attenuator factor(dB).
=4.2+10=14.2 (dB)

TEL : 886-3-327-0868 Page Number 110 0f 25
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3 Test Result
3.1 26dB & 99% Occupied Bandwidth Measurement
3.1.1 Description of 26dB & 99% Occupied Bandwidth

This section is for reporting purpose only.

There is no restriction limits for bandwidth.

3.1.2 Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.1.3 Test Procedures

1.

o g M w N

The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
Section C) Emission bandwidth

Set RBW = approximately 1% of the emission bandwidth.

Set the VBW > RBW.

Detector = Peak.

Trace mode = max hold

Measure the maximum width of the emission that is 26 dB down from the peak of the emission.
Compare this with the RBW setting of the analyzer. Readjust RBW and repeat measurement
as needed until the RBW/EBW ratio is approximately 1%.

For 99% Bandwidth Measurement, the spectrum analyzer's resolution bandwidth (RBW) is set
1-5% of the emission bandwidth and set the Video bandwidth (VBW) = 3 * RBW.

Measure and record the results in the test report.

3.1.4 Test Setup

Spectrum Analyzer EUT
3.1.5 Test Result of 26dB & 99% Occupied Bandwidth
Please refer to Appendix A.
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3.2 Maximum Conducted Output Power Measurement

3.2.1 Limit of Maximum Conducted Output Power
<FCC 14-30 CFR 15.407>

For the 5.15-5.25 GHz bands:

I For mobile and portable client devices in the 5.15-5.25 GHz band, the maximum conducted
output power over the frequency band of operation shall not exceed 250 mW. For an indoor access
point operating in the band 5.15-5.25 GHz, the maximum conducted output power over the frequency
band of operation shall not exceed 1 W.

For the 5.25-5.725 GHz bands:

B The maximum conducted output power over the frequency bands of operation shall not exceed
the lesser of 250 mW or 11 dBm 10 log B, where B is the 26 dB emission bandwidth in megahertz.

If transmitting antennas of directional gain greater than 6 dBi are used, the peak output power shall

be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

Note that U-NII-2 band, devices with a maximum e.i.r.p. greater than 500 mW shall implement TPC in

order to have the capability to operate at least 6 dB below the maximum permitted e.i.r.p. of 1 W.

3.2.2 Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.2.3 Test Procedures

The testing follows Method PM-G of FCC KDB 789033 D02 General UNII Test Procedures New
Rules v02r01.

Method PM-G (Measurement using a gated RF average power meter):

1. Measurement is performed using a wideband RF power meter.

2. The EUT is configured to transmit at its maximum power control level.

3. Measure the average power of the transmitter.

4. Since the measurement is made only during the ON time of the transmitter, no duty cycle

correction factor is required.

TEL : 886-3-327-0868 Page Number 112 0f 25
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3.2.4 Test Setup

= [l

Attenuator
Power Meter EUT
3.2.5 Test Result of Maximum Conducted Output Power
Please refer to Appendix A.
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3.3 Power Spectral Density Measurement

3.3.1 Limit of Power Spectral Density
<FCC 14-30 CFR 15.407>
For the 5.15-5.25 GHz bands:
For mobile and portable client devices in the 5.15-5.25 GHz band, the maximum power spectral
density shall not exceed 11 dBm in any 1.0 MHz band. For an indoor access point operating in the
band 5.15-5.25 GHz, the maximum power spectral density shall not exceed 17 dBm in any 1.0 MHz
band.
For the 5.25-5.725 GHz bands:
The maximum power spectral density shall not exceed 11 dBm in any 1.0 MHz band.
If transmitting antennas of directional gain greater than 6 dBi are used, the peak output power shall
be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.

3.3.2 Measuring Instruments
Please refer to the measuring equipment list in this test report.

TEL : 886-3-327-0868 Page Number ;14 0f 25
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3.3.3 Test Procedures

The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.

Section F) Maximum power spectral density.

# Method SA-2 #
(trace averaging across on and off times of the EUT transmissions, followed by duty cycle correction).

+ Measure the duty cycle.
- Set span to encompass the entire emission bandwidth (EBW) of the signal.
+ Set RBW =1 MHz.
- Set VBW = 3 MHz.
« Number of points in sweep = 2 Span / RBW.
+ Sweep time = auto.

« Detector = RMS
- Trace average at least 100 traces in power averaging mode.

+ Add 10 log(1/x), where x is the duty cycle, to the measured power in order to compute the
average power during the actual transmission times. For example, add 10 log(1/0.25) = 6 dB if
the duty cycle is 25 percent.

1. The RF output of EUT is connected to the spectrum analyzer by a low loss cable.

2. Each plot has already offset with cable loss, and attenuator loss. Measure the PPSD and
record it.

3.3.4 Test Setup

(ol ] O
Spectrum Analyzer EUT
3.3.5 Test Result of Power Spectral Density
Please refer to Appendix A.
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3.4 Unwanted Emissions Measurement

This section is to measure unwanted emissions through radiated measurement for band edge

spurious emissions and out of band emissions measurement.

3.4.1 Limit of Unwanted Emissions

(1) For transmitters operating in the 5150-5250 MHz band: all emissions outside of the 5150-5350
MHz band shall not exceed an EIRP of —27dBm/MHz.

For transmitters operating in the 5250-5350 MHz band: all emissions outside of the 5150-5350
MHz band shall not exceed an EIRP of -27 dBm/MHz. Devices operating in the 5250-5350 MHz
band that generate emissions in the 5150-5250 MHz band must meet all applicable technical
requirements for operation in the 5150-5250 MHz band (including indoor use) or alternatively
meet an out-of-band emission EIRP limit of -27 dBm/MHz in the 5150-5250 MHz band.

For transmitters operating in the 5470-5600 MHz and 5650-5725MHz band: all emissions outside
of the 5470-5600 MHz and 5650-5725MHz band shall not exceed an EIRP of -27 dBm/MHz.
(2) Unwanted spurious emissions falls in restricted bands shall comply with the general field strength

limits as below table:

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 - 0.490 2400/F(kHz) 300
0.490-1.705 24000/F(kHz) 30
1.705-30.0 30 30
30-88 100 3
88 — 216 150 3
216 - 960 200 3
Above 960 500 3

Note: The following formula is used to convert the EIRP to field strength.

'I;:_ 1000000~/30P

D

HV/m, where P is the eirp (Watts)
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EIRP (dBm) Field Strength at 3m (dBuV/m)
- 27 68.3

(3) KDB789033 D02 v02r01 G)2)c)

(i) Sections 15.407(b)(1-3) specifies the unwanted emissions limit for the U-NII-1 and U-NII-2
bands. As specified, emissions above 1000 MHz that are outside of the restricted bands are
subject to a peak emission limit of —27 dBm/MHz.

(i) Section 15.407(b)(4) specifies the unwanted emissions limit for the U-NII-3 band. A band
emissions mask is specified in Section 15.407(b)(4)(i). The emission limits are based on the use

of a peak detector.

3.4.2 Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.4.3 Test Procedures
1. The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.
Section G) Unwanted emissions measurement.
(1) Procedure for Unwanted Emissions Measurements Below 1000 MHz
. RBW =120 kHz

VBW = 300 kHz
Detector = Peak
Trace mode = max hold

(2) Procedure for Peak Unwanted Emissions Measurements Above 1000 MHz
RBW =1 MHz
VBW = 3 MHz
Detector = Peak
Sweep time = auto
Trace mode = max hold

(3) Procedures for Average Unwanted Emissions Measurements Above 1000 MHz
RBW =1 MHz
VBW = 10 Hz, when duty cycle is no less than 98 percent.
VBW = 1/T, when duty cycle is less than 98 percent where T is the minimum
transmission duration over which the transmitter is on and is transmitting at its maximum

power control level for the tested mode of operation.
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2. The EUT is placed on a turntable with 0.8 meter for frequency below 1 GHz and 1.5 meter for
frequency above 1 GHz respectively above ground.

3. The EUT is set 3 meters away from the receiving antenna which is mounted on the top of a
variable height antenna tower.

4. The antenna is a broadband antenna and its height is adjusted between one meter and four
meters above ground to find the maximum value of the field strength for both horizontal
polarization and vertical polarization of the antenna.

5. For each suspected emission, the EUT is arranged to its worst case and then adjust the antenna
tower (from 1 m to 4 m) and turntable (from O degree to 360 degrees) to find the maximum
reading.

6. Radiated testing below 1 GHz is performed by adjusting the antenna tower from 1 m to 4 m and
by rotating the turn table from 0 degree to 360 degrees to find the peak maximum hold reading.
When there is no suspected emission found and the emission level is with at least 6 dB margin
against QP limit line, the position is marked as “-“.

7. Radiated testing above 1 GHz is performed by adjusting the antenna tower from 1 m to 4 m and
by rotating the turn table from 0 degree to 360 degrees to find the peak maximum hold reading
for scanning all frequencies. When there is no suspected emission found and the harmonic

emission level is with at least 6 dB margin against average limit line, the position is marked as “-“.

3.4.4 Test Setup
For radiated emissions below 30MHz
i | RX Antenna
| Im !
Metal Full Soldered Ground Plane
152
Spectrum Analyzer / Receiver
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For radiated emissions from 30MHz to 1GHz

RX Antenna

Metal Full Soldered Ground Plane

[

Spectrum Analyzer | Receiver

For radiated test from 1GHz to 18GHz

RX Antenna

l EUT 5'4— 3m —_—
""" [ == !
¢ :
|
15m !
)
Metal Full Soldered Ground Plane
oo
Spectrum Analyzer / Receiver
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For radiated test above 18GHz

RX Antenna

Metal Full Soldered Ground Plane

== ..

Spectrum Analyzer / Receiver

3.4.5 Test Results of Radiated Spurious Emissions (9 kHz ~ 30 MHz)

The low frequency, which starts from 9 kHz to 30 MHz, is pre-scanned and the result which is 20 dB
lower than the limit line is not reported.

There is adequate comparison measurement of both open-field test site and alternative test site -
semi-Anechoic chamber according to 414788 D01 Radiated Test Site v01r01, and the result came out

very similar.

3.4.6 Test Result of Radiated Spurious at Band Edges

Please refer to Appendix C.

3.4.7 Duty Cycle

Please refer to Appendix D.

3.4.8 Test Result of Radiated Spurious Emissions (30MHz ~ 10th Harmonic)

Please refer to Appendix C.
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3.5 AC Conducted Emission Measurement

3.5.1 Limit of AC Conducted Emission

For equipment that is designed to be connected to the public utility (AC) power line, the radio
frequency voltage that is conducted back onto the AC power line on any frequency or frequencies
within the band 150 kHz to 30 MHz shall not exceed the limits in the following table.

Conducted limit (dBuV)
Frequency of emission (MHz)
Quasi-peak Average
0.15-0.5 66 to 56* 56 to 46*
0.5-5 56 46
5-30 60 50

*Decreases with the logarithm of the frequency.

3.5.2 Measuring Instruments

Please refer to the measuring equipment list in this test report.

3.5.3 Test Procedures

1. The EUT is placed 0.4 meter away from the conducting wall of the shielding room, and is kept at

least 80 centimeters from any other grounded conducting surface.

2. Connect EUT to the power mains through a line impedance stabilization network (LISN).
3. All the support units are connecting to the other LISN.
4. The LISN provides 50 ohm coupling impedance for the measuring instrument.
5. The FCC states that a 50 ohm, 50 microhenry LISN shall be used.
6. Both Line and Neutral shall be tested in order to find out the maximum conducted emission.
7. The frequency range from 150 kHz to 30 MHz is scanned.
8.  Set the test-receiver system to Peak Detect Function and specified bandwidth with Maximum
Hold Mode.
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3.5.4 Test Setup

| =xbesiaatnain dos Tt o mr e e T T e i S o T g T et Al B ST s o e |
I |
| |
I Rear of EUT to be flushed !
I with rear of table top ]
I 1
| |
I |
| —— |
! e EUT l
I - ol [ I l 80 cm to
| Receiver | gruund
I 500} RF Cable SHem : plane
I |
| |4 |
| 2 |
| &
| “3bp ;
|
| AC :
I AMH | |
I (LISHy | |
I |
| = = | 5
I s | -
I o -~ Bonded to horizontal l o e
- round plane ~
e e o i e i i i o i s
AMH = Artificial mains network (LISH)
AE = Associated equipment
EUT = Equipment under test
ISH = Impedance stabilization network
3.5.5 Test Result of AC Conducted Emission
Please refer to Appendix B.
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SPORTON LAB.

3.6 Antenna Requirements

3.6.1 Standard Applicable

The use of a permanently attached antenna or of an antenna that uses a unique coupling to the

intentional radiator shall be considered sufficient to comply with the rule.

3.6.2 Antenna Anti-Replacement Construction

An embedded-in antenna design is used.
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4 List of Measuring Equipment

Instrument | Brand Name Model No. Serial No. |Characteristics Cal:)b;?etion Test Date Due Date Remark
Loop Antenna zgmzs‘ HFH2-22 100488 | 9 kHz~30 MHz | Sep. 12, 2023 JJ“u”r;.Ols%’ZZOOZZ“; Sep. 11, 2024 (o?ggigg?gv)
with 605 pad | WOKEN | ooBooN1p.0p | 20288003 | NA | et 15,2023 | % U ot 14,2024 | (f 8N
Amplifier SONOMA 310N 421582 N/A Jul. 15, 2023 JJ“u”r;'()lS?"Z;oZ;; Jul. 14, 2024 (Oggaigg?g\()
D?suu?:ji?g?r?d RFSPIN DRH18-E  |LE2CO5A18EN| 1GHz~18GHz | Jul. 12, 2023 JJuunr;.0157,’2200224; Jul. 11, 2024 (oigﬂigg?ﬁw
Antenna
SH';'riZ'r':n';‘)m SCH\A(’:?(RZBE BBHA9170 1223 18GHz-40GHz | Jul. 10, 2023 JJ“u”ﬁ'OfY”ZZOOZ;J Jul. 09, 2024 (oiéﬂ?gf’ﬁn
Amplifier EMEC EMO1G18GA 060878 N/A Sep. 28, 2023 JJuunr;_0157‘,22002244~ Sep. 27, 2024 (Oggai;‘g?g\()
Preamplifier EMEC EM18G40G 060871 18-40GHz | Sep. 06, 2023 JJuunr;-0157,‘2200224£ Sep. 05, 2024 (Osggiggf’:\()
Aﬁi’?lgjtlar Keysight N9O10B | MY62170337 N/A Aug. 17, 2023 JJ“u”r;.Of%’ZZOOZZ“; Aug. 16, 2024 (Osgaiggjﬂw
Hygrometer | TECPEL DTM-303B TP211542 N/A Oct. 30, 2023 JJ”u”r;_Of%‘ZZOOZZ“; Oct. 29, 2024 (Osggiggf’:\()
Contiolr | EMEC | EM1000 VA lbeganias] VA humarooa|  NA | cacaai
Antenna Mast | ChainTek | MBS-520-1 N/A 1m~4m N/A JJ”u”r;_Of%‘ZZOOZ;; N/A (Osggi;‘gf’:\()
Turn Table ChainTek T-200-S-1 N/A 0~360 Degree N/A JJuunr;.OfY,’2200224 4~ N/A (Osgaigg?l-TY)
Software Audix 6.0982212_20191 RK-002348 N/A N/A JJuunr;_0157‘,22002244~ N/A (o?gaiggjﬂv)
RF Cable ';Ldﬁﬁ'ég sucloO;LEx 803951/2 | 9kHz~30MHz | Mar. 06, 2024 JJuunr;-0157,,2200224£ Mar. 05, 2025 (Osggiggf’:\()
RF Cable gﬂﬁﬁi; SUCEJ';LEX 804395/2 N/A Nov. 27, 2023 JJ“u”r;.Ofizfozz“; Nov. 26, 2024 (o:?é‘ﬁi?gf’ﬁv)
RF Cable EMC EMC101Y 231/1213?1/5:23;119 N/A Nov. 27, 2023 JJuunr;-0157,’2200224£ Nov. 26, 2024 (Osé‘gi;‘gf’g\()
Hygrometer | TECPEL DTM-303A | TP201996 N/A Nov. 07, 2023 hﬁﬁz.3011,’22002244~ Nov. 06, 2024 ?Tol_ri‘gg_ﬁi‘;
Power Sensor|  DARE RPR3006W 17'0003%355NO 10MHz~6GHz | Aug. 23, 2023 “ﬁﬁﬁ_%li 2200224; Aug. 22, 2024 E:Toﬁgg_ﬁfg
(NO:35_144) '
Aﬁggir zgﬂfés FSV40 101564 | 10Hz ~ 40GHz | Sep. 12, 2023 MJS?]/_3(;I-1',2200224; Sep. 11, 2024 E:Toﬁgg_ﬁfg
SWich BOX& | E-instument | ETF-1405-0 | EC1900067 N/A Jul. 10, 2023 hﬁﬁz.3011,’22002244~ Jul. 09, 2024 ?Tol_ri‘gg_ﬁi‘;
Software Sporton BTV;/rI;I&qFlm; Lv N/A N/A N/A MJS%/301122002;; N/A ?roﬁggﬁfg
A POWer | ACPOWER | AFC-11003G | F317040033 N/A N/A May 29, 2024 N/A ?ggg?cﬂi’(r)‘
Software zgm‘;é‘ EMC32 V10.30 N/A N/A N/A May 29, 2024 N/A fggg?f’ﬂ‘i@
Pulse Limiter SCH\’&RZBE VTSD 9561-F N 332;‘7':3 9KkHz-200MHz | Oct. 20, 2023 | May 29, 2024 | Oct. 19, 2024 (Ccogglmf(’;
RF Cable gtﬁﬁ;’ RG 214/U 1358175 | 9kHz~30MHz | Mar. 14, 2024 | May 29, 2024 | Mar. 13, 2025 fggg?f’ﬂ‘i@
\/T",:I’Zt\';\;gfk TESEQ NNB 51 45051 N/A Mar. 10, 2024 | May 29, 2024 | Mar. 09, 2025 (Ccogglmf(’;
EZ'C'ETIS:: ggmzr‘i‘ ESR3 102317 | 9kHz~3.6GHz | Sep. 20, 2023 | May 29, 2024 | Sep. 19, 2024 ?ggg;’?ﬂ?(?
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5 Measurement Uncertainty

Uncertainty of Conducted Emission Measurement (150kHz ~ 30MHz)

Measuring Uncertainty for a Level of Confidence 3.44 dB
of 95% (U = 2Uc(y)) '

Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)

Measuring Uncertainty for a Level of Confidence

of 95% (U = 2Uc(y)) 6.5dB

Uncertainty of Radiated Emission Measurement (1000 MHz ~ 6000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

4.6dB

Uncertainty of Radiated Emission Measurement (6000 MHz ~ 18000 MHz)

Measuring Uncertainty for a Level of Confidence
of 95% (U = 2Uc(y))

4.6 dB

Uncertainty of Radiated Emission Measurement (18000 MHz ~ 40000 MHz)

Measuring Uncertainty for a Level of Confidence 53dB
of 95% (U = 2Uc(y)) '
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Appendix A. Test Result of Conducted Test Items

Report Number : FR450907D

Test Engineer:

Hank Hsu

Temperature:

21~25

°C

Test Date:

2024/5/31~2024/6/1

Relative Humidity:

51~54

%

Al-10f10



TEST RESULTS DATA

26dB and 99% OBW

Report Number : FR450907D

U-NII-1 single antenna

99% 26 dB (St (St
Data Freq. | Bandwidth Bandwidth Bandwm_ith_ Bandw!dth
Mod. Rate Nmx| CH. (MHz) (MHz) (MHz) Power Limit EIRP Limit Note
(dBm) (dBm)
Ant1 | Ant2 [ Ant1 | Ant2 | Ant1 | Ant2 | Ant1 | Ant2
11a |6Mbps]| 1 36 5180 | 16.68 - 20.10 - - 22.22 -
11a [(6Mbps| 1 44 5220 | 16.73 - 20.16 - - 22.24 -
11a |6Mbps]| 1 48 5240 | 16.68 - 20.31 - - 22.22 -
HT20 [ MCSO| 1 36 5180 | 17.68 - 20.42 - - 22.48 -
HT20 [ MCSO| 1 44 5220 | 17.78 - 20.52 - - 22.50 -
HT20 [ MCSO| 1 48 5240 | 17.73 - 20.64 - - 22.49 -
HT40 [ MCSO| 1 38 5190 | 36.56 - 41.70 - - 23.01 -
HT40 [ MCSO| 1 46 5230 | 36.66 - 41.73 - - 23.01 -
VHT80[ MCSO| 1 42 5210 | 75.28 - 81.25 - - 23.01 -
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TEST RESULTS DATA

Average Power Table

Report Number : FR450907D

FCC U-NII-1 single antenna

Average FCC
Data ey Conducted Conduc?ec_i DG_ .
Mod. Rate Ntx{ CH. (MHz) Power Power Limit (dBi) Pass/Fail

(dBm) (dBm)

Ant1 [ Ant2 | SUM | Ant1 | Ant2 | Ant1 | Ant2

11a |[6Mbps| 1 36 5180 [ 10.90 - 24.00 - -0.88 - Pass
11a |[6Mbps| 1 44 5220 |1 10.70 - 24.00 - -0.88 - Pass
11a [6Mbps| 1 48 5240 1 10.70 - 24.00 - -0.88 - Pass
HT20 | MCSO0| 1 36 5180 | 10.80 - 24.00 - -0.88 - Pass
HT20 | MCSO0| 1 44 5220 |1 10.60 - 24.00 - -0.88 - Pass
HT20 | MCSO0| 1 48 5240 1 10.60 - 24.00 - -0.88 - Pass
HT40 | MCSO0| 1 38 5190 | 10.70 - 24.00 - -0.88 - Pass
HT40 | MCSO0| 1 46 5230 | 10.50 - i 24.00 - -0.88 - Pass
VHT20{ MCSO0| 1 36 5180 | 10.70 - 24.00 - -0.88 - Pass
VHT20{ MCSO0| 1 44 5220 |1 10.50 - 24.00 - -0.88 - Pass
VHT20{ MCSO0| 1 48 5240 1 10.50 - 24.00 - -0.88 - Pass
VHT40{ MCSO0| 1 38 5190 | 10.60 - 24.00 - -0.88 - Pass
VHT40{ MCSO0| 1 46 5230 | 10.40 - 24.00 - -0.88 - Pass
VHT80| MCSO0| 1 42 5210 |1 10.30 - 24.00 - -0.88 - Pass
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TEST RESULTS DATA
Power Spectral Density
FCC U-NII-1 single antenna
Duty Average _ Average
Data Freq. Factor F_’ower EnE PSD DG. Pass
Mod. Rate Nrx[ CH. (MHz) (dB) with Duty Factor Limit (dBi) IFail
(dBm/MHz) (dBm/MHz)
Ant1 | Ant2 | Ant1 | Ant2 [ SUM [ Ant1 | Ant2 | Ant1 | Ant2

11a |6Mbps| 1 36 | 5180 | 0.12 - 0.29 - 11.00 - -0.88 - Pass
11a |6Mbps| 1| 44 | 5220 | 0.12 - 0.03 - 11.00 - -0.88 - Pass
11a |6Mbps| 1| 48 | 5240 | 0.12 - 0.17 - 11.00 - -0.88 - Pass
HT20 | MCSO| 1 36 | 5180 | 0.13 - -0.03 - 11.00 - -0.88 - Pass
HT20 |MCSO| 1| 44 | 5220 | 0.13 - -0.36 - - 11.00 - -0.88 - - Pass
HT20 |MCSO| 1| 48 | 5240 | 0.13 - -0.25 - 11.00 - -0.88 - Pass
HT40 | MCSO| 1 38 | 5190 | 0.23 - -3.14 - 11.00 - -0.88 - Pass
HT40 |MCSO| 1| 46 | 5230 | 0.23 - -3.11 - 11.00 - -0.88 - Pass
VHT80| MCSO| 1| 42 [ 5210 [ 0.43 - -6.49 - 11.00 - -0.88 - Pass
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TEST RESULTS DATA

26dB and 99% OBW

Report Number : FR450907D

U-NII-2A single antenna

99% 26 dB IC 99% IC 99% FCC 2§dB
Data Freq. | Bandwidth Bandwidth Bandwm_ith_ BandW{dth Bandw@th_

Mod. Rate Ntx| CH. (MHz) (MHz) (MHz) Power Limit EIRP Limit Power Limit Note

(dBm) (dBm) (dBm)
Ant1 | Ant2 [ Ant1 | Ant2 | Ant1 [ Ant2 | Ant1 | Ant2 | Ant1 | Ant2
11a |6Mbps]| 1 52 5260 | 16.73 - 20.13 - 23.24 - 29.24 - 23.98 -
11a [(6Mbps| 1 60 5300 | 16.78 - 20.17 - 23.25 - 29.25 - 23.98 -
11a |6Mbps]| 1 64 5320 | 16.73 - 20.22 - 23.24 - 29.24 - 23.98 -
HT20 [ MCSO| 1 52 5260 | 17.78 - 20.58 - 23.50 - 29.50 - 23.98 -
HT20 [ MCSO| 1 60 5300 | 17.78 - 20.46 - 23.50 - 29.50 - 23.98 - -

HT20 [ MCSO| 1 64 5320 | 17.78 - 20.58 - 23.50 - 29.50 - 23.98 -
HT40 [ MCSO| 1 54 5270 | 36.56 - 41.55 - 23.98 - 30.00 - 23.98 -
HT40 [ MCSO| 1 62 5310 | 36.96 - 41.76 - 23.98 - 30.00 - 23.98 -
VHT80[ MCSO| 1 58 5290 | 75.16 - 81.18 - 23.98 - 30.00 - 23.98 -
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TEST RESULTS DATA
Average Power Table

Report Number : FR450907D

FCC U-NII-2A single antenna

Average FCC EIRP
Data ey Conducted Conduc?ec_i DG_ Power .
Mod. Ntx{ CH. Power Power Limit (dBi) - Pass/Fail

Rate (MHz) (dBm) (dBm) Limit

(dBm)

Ant1 [ Ant2 | SUM | Ant1 | Ant2 | Ant1 | Ant2

11a |[6Mbps| 1 52 5260 | 10.90 - 23.98 - -0.88 - 26.99 Pass
11a |[6Mbps| 1 60 5300 | 11.00 - 23.98 - -0.88 - 26.99 Pass
11a [6Mbps| 1 64 5320 | 10.80 - 23.98 - -0.88 - 26.99 Pass
HT20 | MCSO0| 1 52 5260 | 10.80 - 23.98 - -0.88 - 26.99 Pass
HT20 | MCSO0| 1 60 5300 | 10.80 - 23.98 - -0.88 - 26.99 Pass
HT20 | MCSO0| 1 64 5320 | 10.70 - 23.98 - -0.88 - 26.99 Pass
HT40 | MCSO0| 1 54 5270 |1 10.60 - 23.98 - -0.88 - 26.99 Pass
HT40 | MCSO0| 1 62 5310 | 10.60 - i 23.98 - -0.88 - 26.99 Pass
VHT20{ MCSO0| 1 52 5260 | 10.70 - 23.98 - -0.88 - 26.99 Pass
VHT20{ MCSO0| 1 60 5300 | 10.70 - 23.98 - -0.88 - 26.99 Pass
VHT20{ MCSO0| 1 64 5320 | 10.60 - 23.98 - -0.88 - 26.99 Pass
VHT40{ MCSO0| 1 54 5270 1 10.50 - 23.98 - -0.88 - 26.99 Pass
VHT40{ MCSO0| 1 62 5310 | 10.50 - 23.98 - -0.88 - 26.99 Pass
VHT80| MCSO0| 1 58 5290 | 10.70 - 23.98 - -0.88 - 26.99 Pass
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TEST RESULTS DATA
Power Spectral Density

Report Number : FR450907D

U-NII-2A single antenna
Duty Average _ Average
Data Freq. Factor F_’ower EnE PSD DG. Pass
Mod. Rate Nrx[ CH. (MHz) (dB) with Duty Factor Limit (dBi) IFail
(dBm/MHz) (dBm/MHz)
Ant1 | Ant2 | Ant1 | Ant2 [ SUM [ Ant1 | Ant2 | Ant1 | Ant2
11a |6Mbps| 1 52 | 5260 | 0.12 - 0.31 - 11.00 - -0.88 - Pass
11a |6Mbps| 1 60 | 5300 | 0.12 - 0.30 - 11.00 - -0.88 - Pass
11a |6Mbps| 1 64 | 5320 | 0.12 - 0.15 - 11.00 - -0.88 - Pass
HT20 | MCSO| 1 52 | 5260 | 0.13 - -0.06 - 11.00 - -0.88 - Pass
HT20 | MCSO| 1 60 | 5300 | 0.13 - -0.19 - - 11.00 - -0.88 - - Pass
HT20 | MCSO| 1 64 | 5320 | 0.13 - -0.20 - 11.00 - -0.88 - Pass
HT40 | MCSO| 1 54 | 5270 | 0.23 - -2.90 - 11.00 - -0.88 - Pass
HT40 | MCSO| 1 62 | 5310 | 0.23 - -3.18 - 11.00 - -0.88 - Pass
VHT80| MCSO0 | 1 58 | 5290 | 0.43 - -5.97 - 11.00 - -0.88 - Pass
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TEST RESULTS DATA
26dB and 99% OBW

U-NII-2C single antenna
99% 26 dB 1C 99% 1C 99% FCC 26dB | 6 dB Bandwidth
Data Freq. Bandwidth Bandwidth Bandwiqth Bandwi.dth Bandwich for Straddle
Mod. Rate Ntx| CH. (MHz) In U-NII 2C In U-NII 2C Power Limit EIRP Limit Power Limit Channel
(MHz) (MHz) (dBm) (dBm) (dBm) (MHz)
Ant1 | Ant2 [ Ant1 | Ant2 [ Ant1 [ Ant2 | Ant1 [ Ant2 | Ant1 | Ant2 [ Ant1 Ant 2
11a |6Mbps| 1 | 100 [ 5500 | 16.73 - 20.25 - 23.24 - 29.24 - 23.98 -
11a [6Mbps| 1 [ 116 | 5580 | 16.68 - 20.35 - 23.22 - 29.22 - 23.98 -
11a |6Mbps| 1 | 140 [ 5700 | 16.78 - 20.20 - 23.25 - 29.25 - 23.98 -
HT20 [ MCSO| 1 | 100 | 5500 | 17.73 - 20.44 - 23.49 - 29.49 - 23.98 -
HT20 [MCSO| 1| 116 | 5580 | 17.78 - 20.56 - 23.50 - 29.50 - 23.98 -
HT20 [ MCSO| 1 | 140 | 5700 | 17.78 - 20.47 - 23.50 - 29.50 - 23.98 -
HT40 [ MCSO| 1 | 102 | 5510 | 36.46 - 41.62 - 23.98 - 30.00 - 23.98 -
HT40 [ MCSO| 1 | 110 | 5550 | 36.56 - 41.50 - 23.98 - 30.00 - 23.98 -
HT40 [MCSO| 1 | 134 | 5670 | 36.56 - 41.68 - 23.98 - 30.00 - 23.98 -
VHT80[ MCSO| 1 | 106 | 5530 | 75.16 - 81.31 - 23.98 - 30.00 - 23.98 -
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TEST RESULTS DATA
Average Power Table

Report Number : FR450907D

FCC U-NII-2C single antenna

Average FCC EIRP
Data ey Conducted Conduc?ec_i DG_ Power .
Mod. Ntx{ CH. Power Power Limit (dBi) - Pass/Fail

Rate (MHz) (dBm) (dBm) Limit

(dBm)

Ant1 [ Ant2 | SUM | Ant1 | Ant2 | Ant1 | Ant2

11a |6Mbps| 1| 100 | 5500 | 11.60 - 23.98 - -0.88 - 26.99 Pass
11a |6Mbps| 1| 116 | 5580 | 11.50 - 23.98 - -0.88 - 26.99 Pass
11a |6Mbps| 1| 140 | 5700 | 11.50 - 23.98 - -0.88 - 26.99 Pass
HT20 (MCSO| 1| 100 | 5500 [11.40 - 23.98 - -0.88 - 26.99 Pass
HT20 (MCSO| 1| 116 | 5580 [11.30 - 23.98 - -0.88 - 26.99 Pass
HT20 (MCSO| 1| 140 | 5700 [11.40 - 23.98 - -0.88 - 26.99 Pass
HT40 (MCSO| 1| 102 | 5510 [ 11.00 - 23.98 - -0.88 - 26.99 Pass
HT40 (MCSO| 1| 110 | 5550 [ 11.00 - 23.98 - -0.88 - 26.99 Pass
HT40 (MCSO| 1| 134 | 5670 [ 11.00 - i 23.98 - -0.88 - 26.99 Pass
VHT20[{ MCSO| 1| 100 | 5500 [11.30 - 23.98 - -0.88 - 26.99 Pass
VHT20[{ MCSO| 1| 116 | 5580 [ 11.20 - 23.98 - -0.88 - 26.99 Pass
VHT20[{ MCSO| 1| 140 | 5700 [ 11.30 - 23.98 - -0.88 - 26.99 Pass
VHT40[{ MCSO| 1| 102 | 5510 [10.90 - 23.98 - -0.88 - 26.99 Pass
VHT40[{ MCSO| 1| 110 | 5550 [10.90 - 23.98 - -0.88 - 26.99 Pass
VHT40[{ MCSO| 1| 134 | 5670 [10.90 - 23.98 - -0.88 - 26.99 Pass
VHT80[ MCSO| 1| 106 | 5530 [11.10 - 23.98 - -0.88 - 26.99 Pass

Al-90of 10



Report Number : FR450907D

TEST RESULTS DATA
Power Spectral Density
U-NII-2C single antenna
Duty Average _ Average
Data Freq. Factor P_ower DB PSD DG. Pass
Mod. Rate Nrx[ CH. (MHz) (dB) with Duty Factor Limit (dBi) IFail
(dBm/MHz) (dBm/MHz)
Ant1 | Ant2 | Ant1 | Ant2 [ SUM [ Ant1 | Ant2 | Ant1 | Ant2
11a |6Mbps| 1| 100 | 5500 | 0.12 - 0.92 - 11.00 - -0.88 - Pass
11a |6Mbps| 1| 116 | 5580 | 0.12 - 0.73 - 11.00 - -0.88 - Pass
11a |6Mbps| 1| 140 | 5700 | 0.12 - 0.68 - 11.00 - -0.88 - Pass
HT20 | MCSO| 1| 100 | 5500 | 0.13 - 0.45 - 11.00 - -0.88 - Pass
HT20 |MCSO| 1| 116 | 5580 | 0.13 - 0.27 - 11.00 - -0.88 - Pass
HT20 | MCSO| 1| 140 | 5700 | 0.13 - 0.23 - i 11.00 - -0.88 - i Pass
HT40 | MCSO| 1| 102 | 5510 | 0.23 - -2.45 - 11.00 - -0.88 - Pass
HT40 |MCSO| 1| 110 | 5550 | 0.23 - -1.90 - 11.00 - -0.88 - Pass
HT40 |MCSO| 1| 134 | 5670 | 0.23 - -2.36 - 11.00 - -0.88 - Pass
VHT80| MCSO| 1 | 106 [ 5530 [ 0.43 - -5.58 - 11.00 - -0.88 - Pass

Al -100f 10



SPORTON LAB.

FCC RADIO TEST REPORT Report No. : FR450907D

Test Result of 26dB & 99% Occupied Bandwidth|
<Ant. 1>

<802.11a>

. o, 0 .
26dB Bandwidth 99% Occupied Bandwidth
Spectrum “.PJ Spectrum “.PJ
RefLevel 30.00 dBm  Offset 26.50 0B  RBW 300 kHz RefLevel 30.00 dBm  Offset 26.50 0B  RBW 300 kHz
o Att 20 B SWT  10.1ms @ VBW 1MHz Mode Swesp o att 208 SWT 1ms @ VBW 1MHz _Mode Sweep
@ 1Pk View [@ 153 view
M1[1] 23.26 dBm)| M1[1] 2.42 dBm)|
P, 5.16996000 GHz| . 5.1792510 GHz
20 D2(1] 0.95 dB 20 Occ Bw 16.683316683 MHz
20.09600 MHz
10 d 10 d m
2,768 dem o . 4 P
P aa od — G
od " w“\ )} "\"t‘.
10d -od 7 T
f )
dl %5 -20 de
20 — it A
——————1— 02 -22.2 denr 1 ﬁ‘ If‘ \
-30 df \
. J
M W i ecrnash et isasbosd e ST S
bsmsratmsrteben husniprbiaimmalinid [ [0 cern
-0 dBm
50 o
50 df
60 de
60 df
CF 5.18 GHz 1001 pts Span 50.0 MHz
CF 5.18 GHz 10001 pts Span 80.0 MHz Marker
Marker Type | Ref | Trc | X-value 1 ¥-value |__Function | Function Result |
Type | Ref | Trc | X-value 1 ¥-value |__Function | Function Result | ML 1 5,179251 GHz 2.42 dBm
ML 1 5.16996 GHz -23.26 dBm L 1 5.1716583 GHz -6.20 dBm Occ Bw 16.683316683 MHz
D2 M1 1 20,095 MHz 0.95 d@ T2 1 51383417 GHz -6.60 dBm
) [ TR ] ) (]

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.

<802.11n HT20>

- 0, . -
26dB Bandwidth 99% Occupied Bandwidth
Spectrum c.'}‘J Spectrum c.'}‘J
Ref Level 30,00 dBm  Offset 26.50 db e RBW 300 kHz Ref Level 30,00 dBm  Offset 26.50 db e RBW 300 kHz
fo Att 20cdE SWT  10.1ms @ VBW 1MHz  Mode Sweep |= Att 20dB  SWT ims & VBW 1MHz Mode Sweep
[@ 1Pk view [@ 153 view
M1[1] 24.76 dBm)| M1[1] 2.52 dBm)|
P 5.16982400 GHz . 5.1808990 GHz|
20 D2[1] 0.35 dB| =0 Occ Bw 17.682317682 MHz
20.41600 MHz
10 di 10 df e
e D1 2644 dB T 1 od _ sastoreing | Lo g,
= T
[W w. ) :f X
10 d \ -10 7 iy
j \ / i
-20 df . -20 8
D2 -23.356 dBm T |
204 0 AP A
. N pym—— o “Fj"m Al i
st s pnbiii{ | |50 o
-4 dBm
50 o
-50 de
-60 df
60 dB
CF 5.18 GHz 1001 pts Spon 50.0 MHz
CF 5.18 GHz 10001 pts Spon 80.0 MHz Marker
Marker Type | Ref | Trc | X-value | Y-value | Function | Function Result |
Type | Ref | Trc | X-value | Y-value | _Function | Function Result | ML 1 5180899 GHz 2.52 dBm
ML 1 5.169624 GHz -24.76 dBm 1 1 51711588 GHz -6.15 dBm Occ Bw 17.682317682 MHz
p2| M1 1 20,416 MHz -0.35 d@ T2 1 5.1888412 GHz -5.99 dBm
] [ ] I T

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.

TEL: 886-3-32

7-0868

FAX: 886-3-32

7-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450907D

<802.11n HT40>

. o, 0 .
26dB Bandwidth 99% Occupied Bandwidth
Spectrum - Spectrum -
RefLevel 30.00 dém  Offset 26.50 0B @ RBW L MHz RefLevel 30.00 dém  Offset 26.50 0B @ RBW L MHz
o Att 208 SWT  10.1ms @ VBW 3MHz Mode Sweep o att 208 SWT 1ms @ VBW 3MHz  Mode Sweep
@ 1Pk View [@ 153 view
M1[1] 21.18 dBm)| M1[1] 5.03 dBm)|
P, 5.1691520 GHz . 5.1877000 GHz
20 D2(1] 0.83 dB 20 Occ Bw 36.563436563 MHz|
41.6960 MHz|
10 d 10d .
D1 5401 dBr I F.-,-!._l R pa Y | -
B b it Ban ="
0db / g ,\ od ¥ §
y / A
10 df -10 y
0 gl 02 -20.590 dbi j \, 20 d i
2 -20.599 dBm ; T gl
o . i o e
IEy— - IO Y " "
-40 dBm
-40 dBm
50 o
50 df
60 de
60 dBim
CF 5.19 GHz 1001 pts Span 100.0 MHz
CF 5.19 GHz 10001 pts Span 160.0 MHz Marker
Marker Type | Ref | Trc | X-value 1 ¥-value |__Function | Function Result |
Type | Ref | Trc | X-value 1 ¥-value |__Function | Function Result | ML 1 5.1877 GHz 5.03 dBm
ML 1 5.169152 GHz -21.18 dBm L 1 5.1717183 GHz -3.33 dBm Occ Bw 36.563436563 MHz
D2 M1 1 41,696 MHz -0.83 d@ T2 1 52082817 GHz -1.87 dBm
L )i ] HRRREED L { ] WD e

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.

<802.11ac VHT80>

- 0 - -
26dB Bandwidth 99% Occupied Bandwidth
Spectrum ko Spectrum ko
RefLevel 30,00 dBm  Offset 26.50 OB & RBW L MHz RefLevel 30,00 dBm  Offset 26.50 OB & RBW L MHz
o Att 158 SWT _ 10.1ms @ VBW 3 WMHz _Mode Sweep o Att 20d8  SWT 1ms @ VBW 3MHz  Mode Sweep
[@ 1Pk view [@ 153 view
M1[1] 24.84 dBm)| M1[1] 2.30 dBm|
P 5.1693280 GHz| . 5.206880 GHz|
20 D2[1] 0.43 dB| =0 Occ Bw 75.284715285 MHz
£81.2480 MHz
10 d 10d .
o db D1 2478 dew i e 0 d 1L — . tw*"‘”t"‘ T —t
S L2
(w"" Bt ™ ] X
i | ! -10 df .
-10 j \ j “‘
» -20 di
i P T b3 ] y
B I i i it anthain b g b kgt s
-30 df
St iy i -40 dBm
-4 dBm
50 o
-50 de
-60 df
60 dB
CF 5.21 GHz 1001 pts Span 120.0 MHz
CF 5.21 GHz 10001 pts Span 320.0 MHz Marker
Marker Type | Ref | Trc | X-value | Y-value | Function | Function Result |
Type | Ref | Trc | X-value | Y-value | _Function | Function Result | ML 1 5.20688 GHz 2.30 dBm
ML 1 5,169328 GHz -24.84 dBm 1 1 5,172358 GHz -2.97 dBm Occ Bw 75.284715285 MHz
p2| M1 1 81.248 MHz 0.43 di T2 1 5,247842 GHz -3.46 dBm
L JL ) CRRRAED e L I ) QR wa

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.

TEL: 886-3-327-0868

FAX: 886-3-327-0855
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FR450907D

Test Result of Power Spectral Density|
<802.11a>

Maximum Power Density Plot (dBm/MHz)

Spectrum

(]

Offset 26.70 dB & RBW 1 MHz
SWT 20 ms & VBW 3 MHz

Ref Level 30.00 dBm
Att 20 dB
SGL Count 100/100

Mode Sweep

@ 1Rm AvgrPwr

Mi[1]

0.80 dBm
5.4990010 GHZ

20 dBm

10 dBm

1001 pts

Span 50.0 MHz

X-value Y-value Function

5.499001 GHz 0.80 dBm

Function Result

JI J

<802.11an HT20>

| Maximum Power Density Plot (dBm/MHz)

Spectrum

26.70 dB RBW 1 MHz
20 ms & VBW 3 MHz

Offset
SWT

Ref Level 30.00 dBm
Att 20 dBb &
SGL Count 100/100

Mode Sweep

@ 1R AvgPwr

M1[1]

0.32 dBm
5.5011490 GHz

20 dBm

10 dBm

0 de

-60 dBm

CF 5.5 GHz 1001 pts

Span 50.0 MHz

Marker

X-value | Y-value |  Function |

Function Result |

Type | Ref | Tre |
M1 1 5.501149 GHz 0.32 dBm

L J1 J

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number

1 A2-3 of 4
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<802.11n HT40>

Maximum Power Density Plot (dBm/MHz)
Spectrum (=
Ref Level 30.00 dBm Offset 26.70 dB & RBW 1 MHz
Att 20 dB & SWT 20 ms & VBW 3 MHz Mode Sweep
SGL Count 100/100
@ 1Rm AvgPwr
M1[1] 2.13 dBm
5.5485000 GHzZ
20 dBm
10 dBm
o =
10d /f - \
20 dB
] \
-30 d B \
k‘J»’/ T Wy
T s SE = e
S0 d
-60 dBm
CF 5.55 GHz 1001 pts Span 100.0 MHz
Marker
Type | Ref | Trc X-value Y-value Function Function Result
M1 1 5.5485 GHz -2.13 dBm
L JU ] GERNNNEED we

<802.11ac VHT80>

| Maximum Power Density Plot (dBm/MHz)

Spectrum [“5'
Ref Level 30.00 dém  Offset 26.70 db & RBW 1 MHz
Att 20 db @ SWT 20ms @ VBW 3 MHz Mode Sweep
SGL Count 100,100
@ 1Rm AvgPwr
M1[1] 6.01 dBm

5.532520 GHz

20 dBm

10 dBm

e

30 d
,f’f \\_
S —— SRS W
S0 d
-60 dBm
CF 5.53 GHz 1001 pts Span 120.0 MHz
Marker
Type | Ref | Tre | X-value | Y-value |  Function | Function Result |
M1 1 5.53252 GHz ~6.01 dBm
L J{ ] GENNEEEED W
Dat 1.JUN.2024
TEL: 886-3-327-0868 Page Number 1 A2-4 of 4

FAX: 886-3-327-0855
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Appendix B. AC Conducted Emission Test Results

Temperature : 20.4~25.6C
Relative Humidity : |46.7~58.3%

Test Engineer : [Louis Chung

TEL : 886-3-327-0868 Page Number :BlofB1
FAX . 886-3-327-0855



EUT Information

Report NO : 450907
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Line
Full Spectrum
100 T
80+
80+
70+
g 60_\ CISPR2Z2-QP LimitatMain Ports
>
m -
° e
c -
= 50T
D »
2 4
3
40
30+
20+
10T
0 : —————+—+— : ———t : !
150k 300 400500 800 1M 2M 3M AM5M 6 8 10M 20M  30M
Frequency inHz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuVv) (dBuv) | (dBuv) | (dB) (dB)
0.186360 30.50 54.20 23.70 | L1 OFF 19.9
0.186360 47.51 64.20 16.69 | L1 OFF 19.9
0.297690 25.92 50.31 24.39 | L1 OFF 19.9
0.297690 43.05 60.31 17.26 | L1 OFF 19.9
0.389130 25.29 48.08 22.79 | L1 OFF 19.9
0.389130 42.06 58.08 16.02 | L1 OFF 19.9
0.493170 26.79 46.11 19.32 | L1 OFF 19.9
0.493170 42.23 56.11 13.88 | L1 OFF 19.9
0.590010 24.98 46.00 21.02 | L1 OFF 19.9
0.590010 38.29 56.00 17.71 | L1 OFF 19.9
0.690000 22.37 46.00 23.63 | L1 OFF 19.9
0.690000 38.90 56.00 17.10 | L1 OFF 19.9
0.780000 25.29 46.00 20.71 | L1 OFF 19.9
0.780000 37.12 56.00 18.88 | L1 OFF 19.9
0.866310 24.10 46.00 2190 | L1 OFF 19.9
0.866310 36.60 56.00 19.40 | L1 OFF 19.9
0.997350 23.84 46.00 22.16 | L1 OFF 19.9
0.997350 40.45 56.00 1555 | L1 OFF 19.9
1.072500 23.71 46.00 2229 | L1 OFF 19.9




1.072500 35.13 --- 56.00 20.87 | L1 OFF 19.9
1.461660 --- 24.60 46.00 2140 | L1 OFF 19.9
1.461660 36.05 --- 56.00 19.95 | L1 OFF 19.9
1.995000 --- 23.68 46.00 2232 | L1 OFF 19.9
1.995000 37.51 --- 56.00 18.49 | L1 OFF 19.9
2.540580 --- 21.26 46.00 24.74 | L1 OFF 20.0
2.540580 31.64 --- 56.00 2436 | L1 OFF 20.0
3.001020 --- 23.02 46.00 2298 | L1 OFF 20.0
3.001020 38.92 --- 56.00 17.08 | L1 OFF 20.0
3.495750 --- 20.07 46.00 2593 | L1 OFF 20.0
3.495750 25.26 --- 56.00 30.74 | L1 OFF 20.0
4.457040 --- 18.61 46.00 2739 | L1 OFF 20.0
4.457040 25.77 --- 56.00 30.23 | L1 OFF 20.0
5.005500 --- 19.21 50.00 30.79 | L1 OFF 20.0
5.005500 28.89 --- 60.00 3111 | L1 OFF 20.0
5.997210 --- 20.23 50.00 29.77 | L1 OFF 20.0
5.997210 37.01 --- 60.00 22.99 | L1 OFF 20.0




EUT Information

Report NO : 450907
Test Mode : Mode 1
Test Voltage : 120Vac/60Hz
Phase : Neutral
Full Spectrum
1001
90T
80+
70+
g 60_\ | CISPR2Z2-QP LimitatMain Ports
>
m i O
o R
= 50T g e
% 1 . w,
4 404 *
30+
201
10+
0 } } } —+—+— } } } } —+—+— } } |
150k 300 400500 800 1M 2M 3M AM5M 6 8 10M 20M  30M
Frequency inHz
Final Result
Frequency QuasiPeak | CAverage Limit Margin Line Filter | Corr.
(MHz) (dBuVv) (dBuv) | (dBuv) | (dB) (dB)
0.192750 33.66 53.92 20.26 | N OFF 19.9
0.192750 48.59 63.92 1533 | N OFF 19.9
0.289500 28.53 50.54 2201 | N OFF 19.9
0.289500 4554 60.54 15.00 | N OFF 19.9
0.370950 23.53 48.48 2495 | N OFF 19.9
0.370950 40.87 58.48 17.61 | N OFF 19.9
0.493080 25.13 46.12 20.99 | N OFF 19.9
0.493080 42.73 56.12 13.39 | N OFF 19.9
0.595500 20.61 46.00 25.39 | N OFF 19.9
0.595500 35.94 56.00 20.06 | N OFF 19.9
0.654450 23.13 46.00 22.87 | N OFF 19.9
0.654450 39.09 56.00 16.91 | N OFF 19.9
0.789630 22.07 46.00 23.93 | N OFF 19.9
0.789630 38.28 56.00 17.72 | N OFF 19.9
0.883500 22.19 46.00 23.81 | N OFF 19.9
0.883500 37.17 56.00 18.83 | N OFF 19.9
1.000230 22.20 46.00 23.80 | N OFF 19.9
1.000230 38.22 56.00 17.78 | N OFF 19.9
1.078710 22.41 46.00 2359 | N OFF 19.9




1.078710 36.07 --- 56.00 19.93 | N OFF 19.9
1.254480 --- 22.21 46.00 23.79 | N OFF 19.9
1.254480 34.58 --- 56.00 2142 | N OFF 19.9
2.000130 --- 20.89 46.00 2511 | N OFF 20.0
2.000130 38.80 --- 56.00 17.20 | N OFF 20.0
2.996250 --- 21.02 46.00 2498 | N OFF 20.0
2.996250 32.22 --- 56.00 23.78 | N OFF 20.0
5.001180 --- 18.33 50.00 3167 | N OFF 20.0
5.001180 35.05 --- 60.00 2495 | N OFF 20.0
5.995500 --- 17.10 50.00 3290 | N OFF 20.0
5.995500 30.57 --- 60.00 2943 | N OFF 20.0
29.764410 --- 25.29 50.00 2471 | N OFF 20.2
29.764410 38.41 --- 60.00 2159 | N OFF 20.2




ssamonias. FCC RADIO TEST REPORT Report No. :FR450907D

Appendix C.Radiated Spurious Emission Test Data

Temperature : 21.7~22.5°C

Test Engineer : Leo Li and Lucifer Jiang

Relative Humidity : |51~57%

Note symbol
-L | Low channel location
-R | High channel location
TEL: 886-3-327-0868 Page Number : C1 of C137

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR450907D

C1. Radiated Spurious Emission Test Modes

FAX: 886-3-327-0855

<SKU 5>
Band Data
Mode Band Antenna Modulation Channel Frequency RU = Remark
(GHz) Rate
Mode 1 U-NII-1 5.15-5.25 1 802.11a 36 5180 6Mbps - -
Mode 2 U-NII-1 5.15-5.25 1 802.11a 44 5220 6Mbps - -
Mode 3 U-NII-1 5.15-5.25 1 802.11a 48 5240 6Mbps - -
Mode 4 U-NII-1 5.15-5.25 1 802.11n HT20 36 5180 MCSO0 - -
Mode 5 U-NII-1 5.15-5.25 1 802.11n HT20 44 5220 MCSO0 - -
Mode 6 U-NII-1 5.15-5.25 1 802.11n HT20 48 5240 MCSO0 - -
Mode 7 U-NII-1 5.15-5.25 1 802.11n HT40 38 5190 MCSO0 - -
Mode 8 U-NII-1 5.15-5.25 1 802.11n HT40 46 5230 MCSO0 - -
Mode 9 U-NII-1 5.15-5.25 1 802.11ac VHT80 42 5210 MCSO0 - -
Mode 10 U-NII-1 5.15-5.25 1 802.11a 52 5260 6Mbps - -
Mode 11 U-NII-2A 5.25-5.35 1 802.11a 60 5300 6Mbps - -
Mode 12 U-NII-2A 5.25-5.35 1 802.11a 64 5320 6Mbps - -
Mode 13 U-NII-2A 5.25-5.35 1 802.11n HT20 52 5260 MCSO0 - -
Mode 14 U-NII-2A 5.25-5.35 1 802.11n HT20 60 5300 MCSO - -
Mode 15 U-NII-2A 5.25-5.35 1 802.11n HT20 64 5320 MCSO - -
Mode 16 U-NII-2A 5.25-5.35 1 802.11n HT40 54 5270 MCSO - -
Mode 17 U-NII-2A 5.25-5.35 1 802.11n HT40 62 5310 MCSO - -
Mode 18 U-NII-2A 5.25-5.35 1 802.11ac VHT80 58 5290 MCSO - -
Mode 19 U-NII-2C | 5.47-5.725 1 802.11a 100 5500 6Mbps - -
Mode 20 U-NII-2C | 5.47-5.725 1 802.11a 116 5580 6Mbps - -
Mode 21 U-NII-2C | 5.47-5.725 1 802.11a 140 5700 6Mbps - -
Mode 22 U-NII-2C | 5.47-5.725 1 802.11n HT20 100 5500 MCSO - -
Mode 23 U-NII-2C | 5.47-5.725 1 802.11n HT20 116 5580 MCSO - -
Mode 24 U-NII-2C | 5.47-5.725 1 802.11n HT20 140 5700 MCSO0 - -
Mode 25 U-NII-2C 5.25-5.35 1 802.11n HT40 102 5510 MCSO0 - -
Mode 26 U-NII-2C 5.25-5.35 1 802.11n HT40 110 5550 MCSO0 - -
Mode 27 U-NII-2C 5.25-5.35 1 802.11n HT40 134 5670 MCSO0 - -
Mode 28 U-NII-2C | 5.47-5.725 1 802.11ac VHT80 106 5530 MCSO0 - -
Mode 29 U-NII-2A 5.25-5.35 1 802.11ac VHT80 58 5290 MCSO0 - LF
TEL: 886-3-327-0868 Page Number : C2 of C137




FAX: 886-3-327-0855

samranas. FCC RADIO TEST REPORT Report No. :FR450907D
<SKU 6>
Band Data
Mode Band Antenna Modulation Channel Frequency RU = Remark

(GHz) Rate

Mode 30 U-NII-2A | 5.25-5.35 1 802.11ac VHT80 58 5290 MCSO0 - -

Mode 30 U-NII-2A | 5.25-5.35 1 802.11ac VHT80 58 5290 MCSO0 - LF

TEL: 886-3-327-0868 Page Number : C3 of C137




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR450907D

C2. Summary of each worse mode

<SKU 5>
Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result | RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.
802.11a 36 5042.48 43.90 54.00 -10.10 \% Avg. Pass - Band Edge
! 802.11a 36 | 15540.00 45.31 54.00 -8.69 \% Avg. Pass - Harmonic
802.11a 44 5019.80 43.71 54.00 -10.29 \% Avg. Pass - Band Edge
2 802.11a 44 | 15660.00 45.49 54.00 -8.51 H Avg. Pass - Harmonic
802.11a 48 5012.96 43.62 54.00 -10.38 H Avg. Pass - Band Edge
s 802.11a 48 15720.00 45.66 54.00 -8.34 \% Avg. Pass - Harmonic
802.11n HT20 36 5149.40 43.79 54.00 -10.21 H Avg. Pass - Band Edge
‘ 802.11n HT20 36 15540.00 45.29 54.00 -8.71 H Avg. Pass - Harmonic
802.11n HT20 44 5069.52 43.53 54.00 -10.47 H Avg. Pass - Band Edge
> 802.11n HT20 44 15660.00 45.23 54.00 -8.77 \% Avg. Pass - Harmonic
802.11n HT20 48 5061.44 43.50 54.00 -10.50 H Avg. Pass - Band Edge
° 802.11n HT20 48 15720.00 4551 54.00 -8.49 \% Avg. Pass - Harmonic
802.11n HT40 38 5149.72 47.04 54.00 -6.96 H Avg. Pass - Band Edge
! 802.11n HT40 38 15570.00 45.27 54.00 -8.73 \% Avg. Pass - Harmonic
802.11n HT40 46 5045.77 44.08 54.00 -9.92 \% Avg. Pass - Band Edge
® 802.11n HT40 46 15690.00 45.61 54.00 -8.39 \% Avg. Pass - Harmonic
802.11ac VHT80 42 5149.52 50.03 54.00 -3.97 H Avg. Pass - Band Edge
° 802.11ac VHT80 42 15630.00 45.28 54.00 -8.72 H Avg. Pass - Harmonic
802.11a 52 5096.20 44.06 54.00 -9.94 H Avg. Pass - Band Edge
10 802.11a 52 | 15780.00 45.67 54.00 -8.33 \% Avg. Pass - Harmonic
802.11a 60 5050.40 43.85 54.00 -10.15 H Avg. Pass - Band Edge
H 802.11a 60 | 15900.00 45.32 54.00 -8.68 H Avg. Pass - Harmonic
802.11a 64 5352.20 43.68 54.00 -10.32 H Avg. Pass - Band Edge
2 802.11a 64 | 15960.00 45.31 54.00 -8.69 \% Avg. Pass - Harmonic
802.11n HT20 52 5066.56 43.74 54.00 -10.26 H Avg. Pass - Band Edge
e 802.11n HT20 52 15780.00 45.56 54.00 -8.44 \% Avg. Pass - Harmonic
802.11n HT20 60 5022.50 43.79 54.00 -10.21 \% Avg. Pass - Band Edge
o 802.11n HT20 60 15900.00 45.29 54.00 -8.71 \% Avg. Pass - Harmonic
TEL: 886-3-327-0868 Page Number : C4 of C137

FAX: 886-3-327-0855
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Report No. :FR450907D

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result | RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.

802.11n HT20 64 5350.66 44.34 54.00 -9.66 H Avg. Pass - Band Edge
o 802.11n HT20 64 | 15960.00 45.39 54.00 -8.61 \% Avg. Pass - Harmonic
802.11n HT40 54 5067.77 44.31 54.00 -9.69 H Avg. Pass - Band Edge
10 802.11n HT40 54 | 15810.00 45.39 54.00 -8.61 H Avg. Pass - Harmonic
802.11n HT40 | 62 5350.20 46.41 54.00 -7.59 H Avg. Pass - Band Edge
u 802.11n HT40 62 | 10620.00 40.57 54.00 -13.43 \% Avg. Pass - Harmonic
802.11ac VHT80 58 5350.35 50.12 54.00 -3.88 H Avg. Pass - Band Edge
18 802.11ac VHT80 58 15870.00 46.09 54.00 -7.91 \% Avg. Pass - Harmonic
802.11a 100 | 5458.90 43.89 54.00 -10.11 \% Avg. Pass - Band Edge
19 802.11a 100 | 11000.00 41.22 54.00 -12.78 H Avg. Pass - Harmonic
802.11a 116 5456.72 42.97 54.00 -11.03 \% Avg. Pass - Band Edge
20 802.11a 116 | 11160.00 41.91 54.00 -12.09 \% Avg. Pass - Harmonic
802.11a 140 | 5726.33 60.84 68.20 -7.36 \Y Peak Pass - Band Edge
2 802.11a 140 | 11400.00 42.76 54.00 -11.24 H Avg. Pass - Harmonic
802.11n HT20 @ 100 | 5459.20 43.69 54.00 -10.31 H Avg. Pass - Band Edge
2 802.11n HT20 100 | 11000.00 41.61 54.00 -12.39 H Avg. Pass - Harmonic
802.11n HT20 116 5459.25 42.81 54.00 -11.19 \% Avg. Pass - Band Edge
2 802.11n HT20 116 & 11160.00 42.34 54.00 -11.66 \% Avg. Pass - Harmonic
802.11n HT20 140 @ 5725.94 56.66 68.20 -11.54 H Peak Pass - Band Edge
2 802.11n HT20 140 | 11400.00 41.12 54.00 -12.88 H Avg. Pass - Harmonic
802.11n HT40 102 & 5469.84 60.97 68.20 -7.23 \% Peak Pass - Band Edge
2 802.11n HT40 102 | 11020.00 41.70 54.00 -12.30 H Avg. Pass - Harmonic
802.11n HT40 110 5450.00 43.57 54.00 -10.43 \% Avg. Pass - Band Edge
2 802.11n HT40 110 & 11100.00 41.85 54.00 -12.15 H Avg. Pass - Harmonic
802.11n HT40 | 134 | 5725.20 59.38 68.20 -8.82 \% Peak Pass - Band Edge
27 802.11n HT40 134 | 11340.00 41.82 54.00 -12.18 \% Avg. Pass - Harmonic
802.11ac VHT80 106 @ 5458.18 47.19 54.00 -6.81 \% Avg. Pass - Band Edge
28 802.11ac VHT80 106 @ 11060.00 42.06 54.00 -11.94 H Avg. Pass - Harmonic

29 LF 58 30.97 33.95 40.00 -6.05 \% Peak Pass - LF

TEL: 886-3-327-0868 Page Number : C5 of C137
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<SKU 6>
Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result | RU Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.
802.11ac VHT80 | 58 5350.18 51.76 54.00 -2.24 \% Avg. Pass - Band Edge
30
802.11ac VHT80 | 58 @ 15870.00 42.90 54.00 -11.10 Avg. Pass - Harmonic
31 LF 58 137.67 37.62 43.50 -5.88 \Y, Peak Pass - LF
TEL: 886-3-327-0868 Page Number : C6 of C137
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<SKU 5>
1
Mode Band Edge
U-NII-1_5.15-5.25_802.11a_CH36_5180MHz
ANT 1
Pol. Horizontal Fundamental
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050 1
75 i75
700 A S 0 S —— PEAK[UNI
1
LR " g fiwerey SMMWWW
B0 30
Peak
115 115
5000 5036, 5072, 5108, 5144, 5160 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site : B3CHZ3-HY
Condition: PEAK BE 74 3m DRHIB-E_LE2CASALBEN 23712 HORTZONTAL Condition: PEAK(UNII) 3m DRH13-E_LE2CASALBEN 230712 HORTZONTAL
: RB:1080.080kHz VBl: 3000, B0BkHz SHT:Auto : RBl{:1080.080kHz VEl:3000. BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dBUjn dBufn  dB dB/ b/ B G B a0 deg Wz dBwjn dBufn d8 de difn 88 & B deg
1 506858 52.56 74.80 -21.44 38.56 3279 10.45 33.88 3.93 278 156 PEAK 1 5160.00 101,49 ----nn --oeme §7.69 32.60 10.43 3315 4.82 278 156 PEAK
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050
1
75 i75
00 00
AVG_54
525 525
! T |
0 - W/_/W/J
Avg
115 115
5000 5036, 5072, 5108, 5144, 5160 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site : B3CHZ3-HY
Condition: AVG_BE_54 3m DRHIB-E_LE2CASALBEN 236712 HORIZONTAL Condition: AVG 54 3m DRH18-E_LE2CASALSEN 230712 HORIZONTAL
+ RB:1080.080kHz VB:1.000kHz SKT:Auto : RBl¥:1080.080kHz VB:1.000kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dBUjn dBufn  dB dB/ b/ B G B a0 deg Wz dBwjn dBufn d8 de difn 88 & B deg
1 514318 43.83 54.00 -10.17 29.99 32.61 10.44 33.20 3.99 278 156 AVERAGE 1 5180.80 94,65 ----m- ---eee 80.85 32.60 10.43 3315 4.82 278 156 AVERAGE
TEL: 886-3-327-0868 Page Number : C7 of C137
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1 584245 43.90 54.00 -10.10 29.88 32,79 10.45 33.84 391 308 179 AVERAGE

iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg

Pol. Vertical Fundamental
" Level (dBuVim) " Level (dBuVim)
1225 1225
10! 10!
875 875
0.0 | O N | U |[] EAK(UNI))
1
52-5MMMMWMW».W«‘ W T e e T RS e B _MJ 5, o MWW* A it gp
e
% gl
Peak
i i
5000 5036, 5072, 5108, 5144, 180 1000 200, 3400, 4600, 5800, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + @3CHZ3-HY
Condition: PEAK BE 74 3n DRHIB-E_LE2CSALBEN 23712 VERTICAL Condition: PEAK(UNII) 3n DRHIB-E_LE2CASALBEN 230712 VERTICAL
+ RBW: 1000, 060kHz VEW:3000.808KkHz SKT:Auto + RBN: 1060.060kHz VBW: 3000, 808kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 5084.68 53.69 74.00 -20.31 39.71 32.79 10.45 3311 3.94 308 179 PEAK 1 518000 98,18 ----m- ----me 84.38 32.60 10.43 3315 4.82 0@ 170 PEAK
" Level (dBuVim) " Level (dBuVim)
1225 1225
10! 10!
875 875
70,0 [ 700
x AVG_54
52! ] A 52!
| el i T
350 3540
Avg
i i
5000 5036, 5072, 5108, 5144, 180 1000 200, 3400, 4600, 5800, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + @3CHZ3-HY
Condition: AVG_BE 54 3m DRHIB-E_LEQCASALBEN 238712 VERTICAL Condition: AVG 54 3m DRH18-E_LE2CASALSEN 230712 VERTICAL
+ RBW: 1000, 060kHz VBN:1.000kHz SWT:Auto + RBN: 1060.060kHz VBN:1.000kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 5188.80 9151 ---men -meee 71,72 32.60 10.43 33.26 4.82 308 170 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Horizontal Vertical
1 4L‘Lml{dBMn) " Level (dBuVim)
1225 1225
1050 10!
815 8§15
EAK(UNI)| EAK(UNI)
11 e S 1 e B fl b [ T L1 e A e S B B N S
2 AVG_54) . AVG_54
52.5 f 5.
350! 35,
Peak - -
17.5 .
Avg
1000 8800, 16600. 2440, 32200, 40000 1000 6800, 16600, 24400, 32200, 40000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + BICH23-HY
Condition: PEAK(UNII) 3m DRH1S-E_LE2CASALBEN 238712 HORIZONTAL Condition: PEAK(UNII) 3m DRH13-E_LE2C@SALBEN 230712 VERTICAL
Linit Read  Ant (able Preamp Aux APos  TPas Linit Read  Ant (able Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m B dBuV dB/m  dB  dB A8 o deg FHz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 n  deg
1 1036008 48.53 68.20 -19.67 32.83 37.48 14.75 3.1 213 - -~ Peak 1 10360.08 49.72 68.20 -18.48 34.67 37.48 1475 3|71 213 - -- Peak
2 15540.00 53.51 74.00 -20.49 36.67 40.46 13.09 4448 277 - -- Peak 2 15540.00 52.87 74.00 -21.13 36.03 40.46 18.09 4443 .77 - -- Peak
3 15540.00 45.25 54.60 -8.75 28.43 40.44 13.10 449 277 - - hverage 3 15540.08 45.31 54.00 -B.69 28.49 40.44 18.10 4449 277 - -~ hverage
TEL: 886-3-327-0868 Page Number 1 C9 of C137
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2
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11a_CH44_5220MHz
ANT 1
Pol. Horizontal Fundamental
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050
05 05 f
00 700 PEAK{UNI)
1
T R e e T T e e 525
30 30
Peak
115 115
5000 5044, 5088, 5132 5176, 520 1000 200, 400, 4600, 5800,
frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site : B3CHZ3-HY
Condition: PEAK BE 74 3m DRHIB-E_LE2CASALBEN 23712 HORTZONTAL Condition: PEAK(UNII) 3m DRH13-E_LE2CASALBEN 230712 HORTZONTAL
: RB:1080.080kHz VBl: 3000, B0BkHz SHT:Auto : RBl{:1080.080kHz VEl:3000. BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB  dBw  dB/m B d8 a8 o deg MHz dBuV/m dBuV/m  dB  dBwV dB/m  dB d8 d o deg
1 5e47.88 52.82 74.00 -21.16 36.81 3279 10.45 33.85 3.91 324 360 PEAK 1522080 B85.72 --e-mm -eoee JLB9 32.60 10.50 3331 4.84 324 360 PEAK
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050
875 815 i
70,0 700
AVG_54
525 525
1
30 kL1
Avg
115 115
5000 5044, 5088, 5132 5176, 520 1000 200, 400, 4600, 5800,
frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site : B3CHZ3-HY
Condition: AVG_BE_54 3m DRHIB-E_LE2CASALBEN 236712 HORIZONTAL Condition: AVG 54 3m DRH18-E_LE2CASALSEN 230712 HORIZONTAL
+ RB:1080.080kHz VB:1.000kHz SKT:Auto : RBl¥:1080.080kHz VB:1.000kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB  dBw  dB/m B d8 a8 o deg MHz dBuV/m dBuV/m  dB  dBwV dB/m  dB d8 d o deg
1 5867.18 43.49 54.00 -10.51 29.49 32,79 10.45 33.88 3.93 324 360 AVERAGE 1522080 78.58 ----ms ---eee 64.75 32.60 10.50 3331 4.84 324 360 AVERAGE
TEL: 886-3-327-0868 Page Number : C10 of C137
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Pol. Horizontal Fundamental
" Level (dBuVim)
1225
10
815
“‘\ PEAK_BE 74
00
5! 1
ey ‘1. vu.lﬂln 1l Tonthaeshfylsy ...,‘WL.LWWI i L
30
Peak Blank
LE
520 5268, 5316, 5364, 5412, 5460
Frequency (MHz)
Site © B3CH23-HY
Condition: PEAK BE 74 3m DRHIB-E_LE2CASALBEN 23712 HORTZONTAL
+ RBW: 1000, 060kHz VEW:3000.808KkHz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 5426.88 51.41 74.60 -22.59 37.14 32.61 1119 33.63 4.8 324 36 PEAK
" Level (dBuVim)
1225
10
815
00
\ AVG_BE 54
L
I 1
30
Avg Blank
LE
520 5268, 5316, 5364, 5412, 5460
Frequency (MHz)
Site © B3CH23-HY
Condition: AVG_BE_54 3m DRHIB-E_LE2CASALBEN 236712 HORIZONTAL
+ RBW: 1000, 060kHz VBN:1.000kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 5455.20 42.49 54.60 -11.60 26.85 32.71 1L.20 33.67 4.11 324 360 AVERAGE
TEL: 886-3-327-0868 Page Number : C11 of C137
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iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg

1 5019.80 43.71 54.00 -10.29 29.67 32,79 10.46 33.01 3.89 308 B3 AVERAGE

Pol. Vertical Fundamental
" Level (dBuVim) " Level (dBuVim)
1225 1225
10 10
815 5
700 / T S W Lf 1 [M
1 b el
525 b T O T e R e e e 52, s, ot Y
s
50 35 et
Peak
LE 1!
5000 5044, 5088, A 5176, 5220 1000 200, 340, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + @3CHZ3-HY
Condition: PEAK BE 74 3n DRHIB-E_LE2CSALBEN 23712 VERTICAL Condition: PEAK(UNII) 3n DRHIB-E_LE2CASALBEN 230712 VERTICAL
+ RBW: 1000, 060kHz VEW:3000.808KkHz SKT:Auto + RBN: 1060.060kHz VBW: 3000, 808kHz ST:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 5128.84 53.39 74.00 -20.61 39.58 32.64 10.44 33.17 3.98 308 83 PEAK 1522080 92,96 ------ ----m- 79.13 32.60 10.50 3331 4.84 300 8 PEAK
" Level (dBuVim) " Level (dBuVim)
1225 1225
10 10
815 5
100 00
AVG_54
L ] 52
R T
% 0 T
Avg
LE 1!
5000 5044, 5088, A 5176, 5220 1000 200, 340, 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + @3CHZ3-HY
Condition: AVG_BE 54 3m DRHIB-E_LEQCASALBEN 238712 VERTICAL Condition: AVG 54 3m DRH18-E_LE2CASALSEN 230712 VERTICAL
+ RBW: 1000, 060kHz VBN:1.000kHz SWT:Auto + RBN: 1060.060kHz VBN:1.000kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

iz dBuV/m dBwi/m  dB dBwV dB/m dB A8 B m  deg
1 522800 86.59 =-==sn -=--m- 7176 32.60 10.58 3331 4.84 3@ 88 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855
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Pol. Vertical Fundamental
" Level (dBuVim)
1225
10
875
\ PEAK BE 74
100
L \ 1
R Y R L T D
30
Peak Blank
LE
520 5268, 5316, 5364, 5412, 5460
Frequency (MHz)
Site + B3CH23-HY
Condition: PEAK BE 74 3n DRHIB-E_LE2CSALBEN 23712 VERTICAL
+ RBW: 1000, 060kHz VEW:3000.808KkHz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 545816 5136 74.00 -22.64 37.01 32.79 1120 33.66 411 308 83 PEAK
" Level (dBuVim)
1225
10
815
100
k AVG_BE 54
L
L 1
30
Avg Blank
LE
520 5268, 5316, 5364, 5412, 5460
Frequency (MHz)
Site + B3CH23-HY
Condition: AVG_BE 54 3m DRHIB-E_LEQCASALBEN 238712 VERTICAL
+ RBW: 1000, 060kHz VBN:1.000kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 543488 42.26 54.00 -11.74 27.96 32.64 1120 33.64 408 308 B3 AVERAGE
TEL: 886-3-327-0868 Page Number : C13 of C137
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Pol. Horizontal Vertical
1 4ﬂLeveI{dBqun) " Level (dBuVim)
1225 1225
1050 10!
815 8§15
EAK(UNI)| EAK(UNI)
11 e S 1 e B fl b [ T L1 e A e S B B N S
) 1 AV 54 ) 7 AV 54
52.5 5.
350! 35,
Peak - -
17.5 .
Avg
1000 8800, 16600. 2440, 32200, 40000 1000 6800, 16600, 24400, 32200, 40000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + BICH23-HY
Condition: PEAK(UNII) 3m DRH1S-E_LE2CASALBEN 238712 HORIZONTAL Condition: PEAK(UNII) 3m DRH13-E_LE2C@SALBEN 230712 VERTICAL
Linit Read  Ant (able Preamp Aux APos  TPas Linit Read  Ant (able Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m B dBuV dB/m  dB  dB A8 o deg FHz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 n  deg
1 1044008 49.54 68.20 -18.66 34.26 37.13 14.81 35.88 2.4 -- -~ Peak 1 1e4d.08 49.14 68.20 -19.86 33.86 37.13 14.81 33.88 214 - -- Peak
1 15660.00 57.27 74.00 -16.73 40.67 40.33 13.14 M6 279 - -- Peak 2 15660.00 53.85 74.00 -20.15 37.25 40.33 18.14 4466 279 -- -- Peak
3 1566008 45.49 54.60 -8.51 28.87 4.34 13.14 44.66 2.8 -- - hverage 3 15660.08 45.36 54.00 -B.64 28.74 40.34 18.14 4466 2.6 -- -~ hverage
TEL: 886-3-327-0868 Page Number : C14 of C137
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3
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11a_CH48_5240MHz
ANT 1
Pol. Horizontal Fundamental
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050 !
875 815
700 A S O e 5 ———— RS PEAK[UNI
1
528 i AT O R Yo 0 SZ‘SM b
etk LT : ] b
30 30
Peak
115 115
5000 5048, 5096, 5144, 5192, 5240 1000 200, 340, 4600, 5800, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site : B3CHZ3-HY
Condition: PEAK BE 74 3m DRHIB-E_LE2CASALBEN 23712 HORTZONTAL Condition: PEAK(UNII) 3m DRH13-E_LE2CASALBEN 230712 HORTZONTAL
: RB:1080.080kHz VBl: 3000, B0BkHz SHT:Auto : RBl{:1080.080kHz VEl:3000. BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB  dBw  dB/m B d8 a8 o deg MHz dBuV/m dBuV/m  dB  dBwV dB/m  dB d8 d o deg
1 5066.96 53.09 74.00 -20.91 39.09 3279 10.45 33.88 3.93 282 157 PEAK 1 5240.00 102,55 =--=nn ----mn 83.66 32.60 10.59 3335 4.85 282 157 PEAK
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050
1
875 815
70,0 700
AVG_54
525 525
1 e
" " UL/,_/\/—/"J
Avg
115 115
5000 5048, 5096, 5144, 5192, 5240 1000 200, 3400, 4600, 5800, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site : B3CHZ3-HY
Condition: AVG_BE_54 3m DRHIB-E_LE2CASALBEN 236712 HORIZONTAL Condition: AVG 54 3m DRH18-E_LE2CASALSEN 230712 HORIZONTAL
+ RB:1080.080kHz VB:1.000kHz SKT:Auto : RBl¥:1080.080kHz VB:1.000kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB  dBw  dB/m B d8 a8 o deg MHz dBuV/m dBuV/m  dB  dBwV dB/m  dB d8 d o deg
1 50129 43.62 54.00 -10.38 29.58 32,79 10.46 33.80 3.86 282 157 AVERAGE 1 524000 95.52 =-emn -eoeee g6l.64 32.60 10.57 3334 4.85 282 157 AVERAGE
TEL: 886-3-327-0868 Page Number : C15 of C137
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Pol. Horizontal Fundamental
" Level (dBuVim)
1225
10
Iﬂ.“%\
\ PEAK BE 74|
100
B! M !
Wb gl TV PSR PR Ty ST WRTATIN o33 oy T o8 7T}
30
Peak Blank
LE
540 5284, 5328, 5372, 5416, 5460
Frequency (MHz)
Site + B3CH23-HY
Condition: PEAK BE 74 3m DRHIB-E_LE2CASALBEN 23712 HORTZONTAL
+ RBW: 1000, 060kHz VEW:3000.808KkHz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 54414 5173 74.80 -22.27 37.46 32.60 1119 33.62 4.0 282 157 PEAK
" Level (dBuVim)
1225
10
Iﬂ.“\
100 l
i AVG_BE 54
L
1
30
Avg Blank
LE
540 5284, 5328, 5372, 5416, 5460
Frequency (MHz)
Site + B3CH23-HY
Condition: AVG_BE_54 3m DRHIB-E_LE2CASALBEN 236712 HORIZONTAL
+ RBW: 1000, 060kHz VBN:1.000kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 54529 42.35 54.00 -11.65 26.08 32.71 1120 33.67 411 282 157 AVERAGE
TEL: 886-3-327-0868 Page Number : C16 of C137
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FCC RADIO TEST REPORT

Report No. :FR450907D

3
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11a_CH48_5240MHz
ANT 1
Pol. Vertical Fundamental
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050 1
875 815
700 L A S 0 S — PEAK[UNI
1
7L T S L S S y T SZ‘SMMWWWW
30 30
Peak
115 115
5000 5048, 5096, 5144, 5192, 5240 1000 200, 400, 4600, 5800, 000
frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site : B3CHZ3-HY
Condition: PEAK BE 74 3m DRHIB-E_LE2CASALBEN 230712 VERTICAL Condition: PEAK(UNIT) 3n DRHIB-E_LE2CASALBEN 230712 VERTICAL
: RB:1080.080kHz VBl: 3000, B0BkHz SHT:Auto : RBl{:1080.080kHz VEl:3000. BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB  dBw  dB/m B d8 a8 o deg MHz dBuV/m dBuV/m  dB  dBwV dB/m  dB d8 d o deg
1582712 53.82 74.00 -20.16 39.79 3279 10.46 33.82 3.89 193 152 PEAK 1 5240.00 100,05 ------ ------ 86.16 32.60 10.59 3335 4.85 193 152 PEAK
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050
1
875 815
70,0 700
AVG_54
525 525
1 I
%1 muL/_’_,,/—f’_/\F/JJ
Avg
115 115
5000 5048, 5096, 5144, 5192, 5240 1000 200, 340, 4600, 5800, 000
frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site : B3CHZ3-HY
Condition: AVG BE 54 3m DRHIB-E_LEQCASALBEN 238712 VERTICAL Condition: AVG 54 3m DRH18-E_LE2CASALSEN 230712 VERTICAL
+ RB:1080.080kHz VB:1.000kHz SKT:Auto : RBl¥:1080.080kHz VB:1.000kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB  dBw  dB/m B d8 a8 o deg MHz dBuV/m dBuV/m  dB  dBwV dB/m  dB d8 d o deg
1 5847.25 43.60 54.00 -10.48 29.59 32,79 10.45 33.85 3.91 193 152 AVERAGE 1 524000 93.06 ------ ------ 79.18 32.60 10.57 3334 4.85 193 152 AVERAGE
TEL: 886-3-327-0868 Page Number 1 C17 of C137

FAX: 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT Report No. :FR450907D

Pol. Vertical Fundamental
" Level (dBuVim)
1225
10
815
\ PEAK BE 74|
100
52' MWMW‘ i, us.lvm 'I‘Alv i "l‘ .I"‘ ‘lwA.i.mMu
30
Peak Blank
LE
540 5284, 5328, 5372, 5416, 5460
Frequency (MHz)
Site + B3CH23-HY
Condition: PEAK BE 74 3n DRHIB-E_LE2CSALBEN 23712 VERTICAL
+ RBW: 1000, 060kHz VEW:3000.808KkHz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 540830 5144 74.80 -22.56 37.23 32.53 1119 33.60 4.09 193 152 PEAK
" Level (dBuVim)
1225
10
815
100 \
H AVG_BE 54
L
u i
30
Avg Blank
LE
540 5284, 5328, 5372, 5416, 5460
Frequency (MHz)
Site + B3CH23-HY
Condition: AVG_BE 54 3m DRHIB-E_LEQCASALBEN 238712 VERTICAL
+ RBW: 1000, 060kHz VBN:1.000kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 541446 42.41 54.80 -11.59 26.17 32.56 1119 33.61 418 193 152 AVERAGE
TEL: 886-3-327-0868 Page Number : C18 of C137

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR450907D

Pol. Horizontal Vertical
1 4L‘Lml{dBMn) " Level (dBuVim)
1225 1225
1050 10!
815 8§15
EAKIUNI)| EAK(UNI)
11 e S 1 e B fl b [ T L1 e A e S B B N S
0 4 2 AVG_54) 0 ) 2 AVG_54
350! 35,
Peak - -
17.5 .
Avg
1000 8800, 16600. 2440, 32200, 40000 1000 6800, 16600, 24400, 32200, 40000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + BICH23-HY
Condition: PEAK(UNII) 3m DRH1S-E_LE2CASALBEN 238712 HORIZONTAL Condition: PEAK(UNII) 3m DRH13-E_LE2C@SALBEN 230712 VERTICAL
Linit Read  Ant (able Preamp Aux APos  TPas Linit Read  Ant (able Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m B dBuV dB/m  dB  dB A8 o deg FHz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 n  deg
1 10480.08 58.85 68.20 -17.35 35.61 37.18 14.83 38.83 214 - -~ Peak 1 1e480.08 49.48 68.20 -18.80 34.16 37.10 14.83 3§83 214 - -- Peak
2 15720.00 55.03 74.00 -18.97 38.17 4.4 13.16 475 281 - -- Peak 2 15720.08 54.39 74.00 -19.61 37.53 40.64 18.16 4475 281 - -- Peak
3 1572008 45.53 54.60 -8.47 28.69 4e.62 18.16 4475 281 - - hverage 3 15720.08 45.66 54.00 -B.34 28.8 40.62 18.16 4475 261 - -~ hverage
TEL: 886-3-327-0868 Page Number : C19 of C137

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR450907D

4
Mode Band Edge
U-NII-1_5.15-5.25_802.11n HT20_CH36_5180MHz
ANT 1
Pol. Horizontal Fundamental
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050 1
75 i75
700 A S 0 e S S AS— PEAK[UNI
1
L e S L SR DR e 55 pessoi kot
B0 30
Peak
115 115
5000 5036, 5072, 5108, 5144, 5160 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site : B3CHZ3-HY
Condition: PEAK BE 74 3m DRHIB-E_LE2CASALBEN 23712 HORTZONTAL Condition: PEAK(UNII) 3m DRH13-E_LE2CASALBEN 230712 HORTZONTAL
: RB:1080.080kHz VBl: 3000, B0BkHz SHT:Auto : RBl{:1080.080kHz VEl:3000. BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dBUjn dBufn  dB dB/ b/ B G B a0 deg Wz dBwjn dBufn d8 de difn 88 & B deg
1 5149.94 5468 74.00 -19.37 40.85 32.60 10.44 33.21 408 291 155 PEAK 1 5180.00 99.74 ----m- ---eee 85.95 32.60 10.43 3326 4.82 291 155 PEAK
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050
1
75 i75
00 00
AVG_54
525 525
! R
0 0 d/
Avg
115 115
5000 5036, 5072, 5108, 5144, 5160 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site : B3CHZ3-HY
Condition: AVG_BE_54 3m DRHIB-E_LE2CASALBEN 236712 HORIZONTAL Condition: AVG 54 3m DRH18-E_LE2CASALSEN 230712 HORIZONTAL
+ RB:1080.080kHz VB:0.820kHz SHT:Auto + RBlY:1080.080kHz VB:0.820kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dBUjn dBufn  dB dB/ b/ B G B a0 deg Wz dBwjn dBufn d8 de difn 88 & B deg
1 5149.48 43.79 54.00 -10.21 29.96 32.60 10.44 33.21 4.08 291 155 AVERAGE 1 5180.80 93.81 ----m- ---eee 80.01 32.60 10.43 3315 4.82 291 155 AVERAGE
TEL: 886-3-327-0868 Page Number 1 C20 of C137

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR450907D

4
Mode Band Edge
U-NII-1_5.15-5.25_802.11n HT20_CH36_5180MHz
ANT 1
Pol. Vertical Fundamental
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050 1
75 i75
700 A S e 5 BOSR— PEAK[UNI
1
L T S e AV 1 SZ‘SMWW
B0 30
Peak
115 115
5000 5036, 5072, 5108, 5144, 5160 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site : B3CHZ3-HY
Condition: PEAK BE 74 3m DRHIB-E_LE2CASALBEN 230712 VERTICAL Condition: PEAK(UNIT) 3n DRHIB-E_LE2CASALBEN 230712 VERTICAL
: RB:1080.080kHz VBl: 3000, B0BkHz SHT:Auto : RBl{:1080.080kHz VEl:3000. BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dBUjn dBufn  dB dB/ b/ B G B a0 deg Wz dBwjn dBufn d8 de difn 88 & B deg
1 51330 53.22 74.00 -20.76 39.33 32.65 10.44 33.17 3.97 177 164 PEAK 1 5180.80 97.54 ----m- ---eee 83.75 32.60 10.43 3326 4.82 177 164 PEAK
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050
1
75 i75
00 00
AVG_54
525 525
1 e
0 mu/f—/—"p’_/”l
Avg
115 115
5000 5036, 5072, 5108, 5144, 5160 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site : B3CHZ3-HY
Condition: AVG BE 54 3m DRHIB-E_LEQCASALBEN 238712 VERTICAL Condition: AVG 54 3m DRH18-E_LE2CASALSEN 230712 VERTICAL
+ RB:1080.080kHz VB:0.820kHz SHT:Auto + RBlY:1080.080kHz VB:0.820kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dBUjn dBufn  dB dB/ b/ B G B a0 deg Wz dBwjn dBufn d8 de difn 88 & B deg
1 5068.4 43.54 54.00 -10.46 29.54 32,79 10.45 33.88 3.93 177 164 AVERAGE 1 5180.00 90.98 ------ ------ 71,16 32.60 10.43 3315 4.82 177 164 AVERAGE
TEL: 886-3-327-0868 Page Number 1 C21 of C137

FAX: 886-3-327-0855




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR450907D

Pol. Horizontal Vertical
1 4ﬂLmI{dBqun) " Level (dBuVim)
1225 1225
1050 10!
815 8§15
EAKIUNI)| EAK(UNI)
11 e S 1 e B fl b [ T L1 e A e S B B N S
o ) 2 VG54 o J 2 AVG_54]
350! 35,
Peak - -
17.5 .
Avg
1000 8800, 16600. 2440, 32200, 40000 1000 6800, 16600, 24400, 32200, 40000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + BICH23-HY
Condition: PEAK(UNII) 3m DRH1S-E_LE2CASALBEN 238712 HORIZONTAL Condition: PEAK(UNII) 3m DRH13-E_LE2C@SALBEN 230712 VERTICAL
Linit Read  Ant (able Preamp Aux APos  TPas Linit Read  Ant (able Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m B dBuV dB/m  dB  dB A8 o deg FHz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 n  deg
1 16360.08 49.58 68.20 -18.62 33.93 37.48 14.75 3.1 213 - -~ Peak 1 10360.08 56.43 68.20 -17.77 .78 37.48 1475 3|71 213 - -- Peak
2 15540.00 54.21 74.00 -19.79 37.37 446 13.09 448 277 - -- Peak 2 15540.00 54.65 74.00 -19.35 37.81 40.46 18.09 443 .77 - -- Peak
3 15540.00 45.29 54.60 -8.71 28.47 40.44 13.10 449 277 - - hverage 3 1554p.08 45.12 54.00 -B.88 28.30 40.44 18.10 4449 277 - -~ hverage
TEL: 886-3-327-0868 Page Number 1 C22 of C137

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR450907D

5
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11n HT20_CH44_5220MHz
ANT 1
Pol. Horizontal Fundamental
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050 1
75 i75
700 | S e S A S A—| PEAK[UNI
1
52‘5MWWW‘H T R U AR Ve R VT R e e TP e 525 WWWW‘WMW
B0 30
Peak
115 115
5000 5044, 5088, 532 5176, 5220 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site : B3CHZ3-HY
Condition: PEAK BE 74 3m DRHIB-E_LE2CASALBEN 23712 HORTZONTAL Condition: PEAK(UNII) 3m DRH13-E_LE2CASALBEN 230712 HORTZONTAL
: RB:1080.080kHz VBl: 3000, B0BkHz SHT:Auto : RBl{:1080.080kHz VEl:3000. BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dBUjn dBufn  dB dB/ b/ B G B a0 deg Wz dBwjn dBufn d8 de difn 88 & B deg
1589928 53.35 74.00 -20.65 39.37 3279 10.45 33.12 3.95 208 130 PEAC 1522000 98.49 ----me -eoeee 84.66 32.60 10.50 3331 4.84 208 130 PEAK
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050
1
75 i75
00 00
AVG_54
525 525
1 |
0 0 J/V/J
Avg
115 115
5000 5044, 5088, 532 5176, 5220 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site : B3CHZ3-HY
Condition: AVG_BE_54 3m DRHIB-E_LE2CASALBEN 236712 HORIZONTAL Condition: AVG 54 3m DRH18-E_LE2CASALSEN 230712 HORIZONTAL
+ RB:1080.080kHz VB:0.820kHz SHT:Auto + RBlY:1080.080kHz VB:0.820kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dBUjn dBufn  dB dB/ b/ B G B a0 deg Wz dBwjn dBufn d8 de difn 88 & B deg
1586952 43.53 54.00 -10.47 29.54 32,79 10.45 33.89 3.93 208 130 AVERAGE 1522080 9169 ----mn --oee 7184 32.60 10.52 3332 4.85 208 130 AVERAGE
TEL: 886-3-327-0868 Page Number 1 C23 of C137

FAX: 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT Report No. :FR450907D

Pol. Horizontal Fundamental
gLl BV
1225
10
w.ﬁ
H PEAK_BE 74
700 %
o | o et i S o s iy e b "
30
Peak Blank
1.
530 5268, 5316, 5364, 512, 5460
Frequency (MHz)

Site © B3CH23-HY
Condition: PEAK BE 74 3m DRH18-E_LE2CASALBEN 230712 HORIZONTAL
+ RBW: 1000, 060kHz VEW:3000.808KkHz SKT:Auto

Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 545357 5167 74.80 -22.33 37.32 3271 1128 33.67 401 208 130 PEAK

. - Lovel dBubim)

4
14l)

875
70 1

] AVG_BE 54
52!

Avg Blank
11!

5220 5268, 5316, 5364, 5412, 5450
Frequency (MHz)

Site © B3CH23-HY
Condition: AVG_BE 54 3m DRHLS-E_LE2CBSALBEN 238712 HORIZONTAL
+ RBW: 1000, 060kHz VBW:0.820kHz SWT:Auto

Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1545472 42.23 54.60 -11.77 27.88 3271 1L.20 33.67 411 208 130 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number 1 C24 of C137



ssamonias. FCC RADIO TEST REPORT

Report No. :FR450907D

Mode Band Edge - L
U-NII-1_5.15-5.25_802.11n HT20_CH44_5220MHz
ANT
Pol. Vertical Fundamental
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050
o5 85 1
700 . | S e S A— S — PEAK[UNI
i
52‘54,%“%%;‘ T AT e e T A e T WY 52‘5W WWMWW“W
30 30
Peak
115 115
5000 5044, 5088, 5132 5176, 520 1000 200, 340, 4600, 5800, 000
frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site : B3CHZ3-HY
Condition: PEAK BE 74 3m DRHIB-E_LE2CASALBEN 230712 VERTICAL Condition: PEAK(UNIT) 3n DRHIB-E_LE2CASALBEN 230712 VERTICAL
: RB:1080.080kHz VBl: 3000, B0BkHz SHT:Auto : RBl{:1080.080kHz VEl:3000. BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB  dBw  dB/m B d8 a8 o deg MHz dBuV/m dBuV/m  dB  dBwV dB/m  dB d8 d o deg
1 5118.88 53.26 74.00 -20.74 39.33 32.68 10.44 33.15 3.96 1e@ 18 PEAK 1522080 B85.27 =---mn -eeeee Jl42 32,60 10.52 3332 4.85 1@ 18 PEAK
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050
875 815 i
70,0 700
AVG_54
525 525
1
30 kL1
Avg
115 115
5000 5044, 5088, 5132 5176, 520 1000 200, 340, 4600, 5800, 000
frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site : B3CHZ3-HY
Condition: AVG BE 54 3m DRHIB-E_LEQCASALBEN 238712 VERTICAL Condition: AVG 54 3m DRH18-E_LE2CASALSEN 230712 VERTICAL
+ RB:1080.080kHz VB:0.820kHz SHT:Auto + RBlY:1080.080kHz VB:0.820kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB  dBw  dB/m B d8 a8 o deg MHz dBuV/m dBuV/m  dB  dBwV dB/m  dB d8 d o deg
1 584312 43.49 54.00 -10.51 29.48 32.79 10.45 33.85 3.91 108 13 AVERAGE 1522080 78.61 ----mn ---eee 64.76 32.60 10.52 3332 4.85 1@ 18 AVERAGE
TEL: 886-3-327-0868 Page Number 1 C25 of C137

FAX: 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT Report No. :FR450907D

Pol. Vertical Fundamental
" Level (dBuVim)
1225
10
815
"W PEAK BE 74
00
AL A gyttt
30
Peak Blank
LE
520 5268, 5316, 5364, 5412, 5460
Frequency (MHz)
Site © B3CH23-HY
Condition: PEAK BE 74 3n DRHIB-E_LE2CSALBEN 23712 VERTICAL
+ RBW: 1000, 060kHz VEW:3000.808KkHz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 540288 51.51 74.60 -22.49 37.31 32.51 1L19 33.59 4.09 1e@ 18 PEAK
" Level (dBuVim)
1225
10
815
]’ﬂ.‘.“\
‘ AVG_BE 54
L
. 1
30
Avg Blank
LE
520 5268, 5316, 5364, 5412, 5460
Frequency (MHz)
Site © B3CH23-HY
Condition: AVG_BE 54 3m DRHIB-E_LEQCASALBEN 238712 VERTICAL
+ RBW: 1000, 060kHz VBW:0.820kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 5456.88 42.23 54.60 -11.77 27.88 3271 1L.29 33.67 411 1@ 18 AVERAGE
TEL: 886-3-327-0868 Page Number : C26 of C137

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR450907D

Pol. Horizontal Vertical
1 4L‘Lml{dBMn) " Level (dBuVim)
1225 1225
1050 10!
815 8§15
EAK(UNI)| EAK(UNI)
11 e S 1 e B fl b [ T L1 e A e S B B N S
AVG_54) 2 AVG_54
52.5 5. f
350! 35,
Peak - -
17.5 .
Avg
1000 8800, 16600. 2440, 32200, 40000 1000 6800, 16600, 24400, 32200, 40000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + BICH23-HY
Condition: PEAK(UNII) 3m DRH1S-E_LE2CASALBEN 238712 HORIZONTAL Condition: PEAK(UNII) 3m DRH13-E_LE2C@SALBEN 230712 VERTICAL
Linit Read  Ant (able Preamp Aux APos  TPas Linit Read  Ant (able Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m B dBuV dB/m  dB  dB A8 o deg FHz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 n  deg
1 1044000 47.74 68.20 -20.46 32.46 37.13 14.81 3688 214 - -~ Peak 1 leddn.08 48.48 68.20 -19.72 33.20 37.13 14.81 3.8 214 - -- Peak
2 15660.00 52.98 74.00 -21.82 36,33 40.33 13.14 M6 279 - -- Peak 2 15660.00 54.51 74.00 -19.49 37.91 40.33 18.14 4466 279 - -- Peak
3 15660.08 45.19 54.60 -5.81 28.57 40.34 13.14 44.66 2.8 -- - hverage 3 15660.08 45.23 54.80 -B.77 28.61 40.34 18.14 4466 2.6  -- -~ hverage
TEL: 886-3-327-0868 Page Number 1 C27 of C137

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR450907D

6
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11n HT20_CH48_5240MHz
ANT 1
Pol. Horizontal Fundamental
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050 i
75 i75
700 A S e 6 ———— R — PEAK[UNI
52‘5WW % oot
B0 30
Peak
115 115
5000 5048, 5006, 5144, 5192, 540 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site : B3CHZ3-HY
Condition: PEAK BE 74 3m DRHIB-E_LE2CASALBEN 23712 HORTZONTAL Condition: PEAK(UNII) 3m DRH13-E_LE2CASALBEN 230712 HORTZONTAL
: RB:1080.080kHz VBl: 3000, B0BkHz SHT:Auto : RBl{:1080.080kHz VEl:3000. BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dBUjn dBufn  dB dB/ b/ B G B a0 deg Wz dBwjn dBufn d8 de difn 88 & B deg
1 5118.64 52.74 74.00 -21.26 38.81 32.68 10.44 33.15 3.96 308 225 PEAK 1 524800 97.76 =---m- ----mn 83.87 32.60 10.59 3335 4.85 0@ 225 PEAK
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050
1
75 i75
00 00
AVG_54
525 525
! T
5 50 J/\/_/J
Avg
115 115
5000 5048, 5006, 5144, 5192, 540 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site : B3CHZ3-HY
Condition: AVG_BE_54 3m DRHIB-E_LE2CASALBEN 236712 HORIZONTAL Condition: AVG 54 3m DRH18-E_LE2CASALSEN 230712 HORIZONTAL
+ RB:1080.080kHz VB:0.820kHz SHT:Auto + RBlY:1080.080kHz VB:0.820kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dBUjn dBufn  dB dB/ b/ B G B a0 deg Wz dBwjn dBufn d8 de difn 88 & B deg
1 5@61.44 43.58 54.00 -10.58 29.58 32.79 10.45 33.87 3.97 308 225 AVERAGE 1 524880 9172 --eemm -oeeee 7184 32.60 10.57 3334 4.85 3@ 225 AVERAGE
TEL: 886-3-327-0868 Page Number 1 C28 of C137

FAX: 886-3-327-0855
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Pol. Horizontal Fundamental
" Level (dBuVim)
1225
10
Iﬂ.“m\
PEAK BE 74|
100
1
528 Sl u‘ w”‘w'.‘ '_,MA“ A h” o bt Aodhi
30
Peak Blank
LE
540 5284, 5328, 5372, 5416, 5460
Frequency (MHz)
Site + B3CH23-HY
Condition: PEAK BE 74 3m DRHIB-E_LE2CASALBEN 23712 HORTZONTAL
+ RBW: 1000, 060kHz VEW:3000.808KkHz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 5389.82 52.46 74.00 -21.54 36.29 3259 1115 33.57 4.09 308 225 PEAK
" Level (dBuVim)
1225
10
815
100 \
\ AVG_BE 54
L
1
30
Avg Blank
LE
540 5284, 5328, 5372, 5416, 5460
Frequency (MHz)
Site + B3CH23-HY
Condition: AVG_BE_54 3m DRHIB-E_LE2CASALBEN 236712 HORIZONTAL
+ RBW: 1000, 060kHz VBW:0.820kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 5458.68 42.22 54.80 -11.76 27.87 32.72 1120 33.68 411 308 225 AVERAGE
TEL: 886-3-327-0868 Page Number 1 C29 of C137

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR450907D

6
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11n HT20_CH48_5240MHz
ANT 1
Pol. Vertical Fundamental
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050 i
75 i75
700 L A S 0 e S O . PEAK[UNI
1
LR S 23 MWMMWW
B0 30
Peak
115 115
5000 5048, 5006, 5144, 5192, 540 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site : B3CHZ3-HY
Condition: PEAK BE 74 3m DRHIB-E_LE2CASALBEN 230712 VERTICAL Condition: PEAK(UNIT) 3n DRHIB-E_LE2CASALBEN 230712 VERTICAL
: RB:1080.080kHz VBl: 3000, B0BkHz SHT:Auto : RBl{:1080.080kHz VEl:3000. BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dBUjn dBufn  dB dB/ b/ B G B a0 deg Wz dBwjn dBufn d8 de difn 88 & B deg
1585976 53.21 74.00 -20.79 39.21 3279 10.45 33.87 3.97 1e@ 143 PEAK 1 524000 96,82 ----mn ----ee 62.93 32.60 10.59 3335 4.85 10@ 148 PEAK
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050
1
75 i75
00 00
AVG_54
525 525
! ]
%10 350 m
Avg
115 115
5000 5048, 5006, 5144, 5192, 540 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site : B3CHZ3-HY
Condition: AVG BE 54 3m DRHIB-E_LEQCASALBEN 238712 VERTICAL Condition: AVG 54 3m DRH18-E_LE2CASALSEN 230712 VERTICAL
+ RB:1080.080kHz VB:0.820kHz SHT:Auto + RBlY:1080.080kHz VB:0.820kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dBUjn dBufn  dB dB/ b/ B G B a0 deg Wz dBwjn dBufn d8 de difn 88 & B deg
1 5ell.e4 43.48 54.00 -10.57 29.44 32,79 10.46 33.00 3.86 108 143 AVERAGE 1524000 B89.44 ----mm -ooeee 75.55 32.60 10.59 3335 4.85 1@ 148 AVERAGE
TEL: 886-3-327-0868 Page Number 1 C30 of C137

FAX: 886-3-327-0855
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Pol. Vertical Fundamental

Lesel (dBuVim)

14
14l)

P
1 PEAK_BE 74
mn

5 MM*

Blank
1.

Al VY O e Y N TS PRV Y )
f v vty 44 v titeviati]

Peak

5240 5284, 5328, 5372, 5416, 5450
Frequency (MHz)

Site © B3CH23-HY
Condition: PEAK BE 74 3m DRH1B-E_LE2CASALBEN 230712 VERTICAL
+ RBW: 1000, 060kHz VEW:3000.808KkHz SKT:Auto

Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 545912 5164 74.80 -22.36 37.29 32.72 1128 33.68 411 108 143 PEAK

. - Lovel dBubim)

4
14l)

875
70 \\

\ AVG_BE 54
52!

Avg Blank
11!

5240 5284, 5328, 5372, 5416, 5450
Frequency (MHz)

Site © B3CH23-HY
Condition: AVG_BE 54 3m DRHLS-E_LE2CBSALBEN 238712 VERTICAL
+ RBW: 1000, 060kHz VBW:0.820kHz SWT:Auto

Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 54542 42.24 54.00 -11.76 27.89 32.71 1120 33.67 411 108 143 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C31 of C137



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR450907D

Pol. Horizontal Vertical
1 HL&V&IWB!IWIH) " Level (dBuVim)
1225 1225
1050 10!
815 8§15
EAKIUNI)| EAK(UNI)
11 e S 1 e B fl b [ T L1 e A e S B B N S
o ) 2 V654 o . 2 IVG_54
350! 35,
Peak - -
17.5 .
Avg
1000 8800, 16600. 2440, 32200, 40000 1000 6800, 16600, 24400, 32200, 40000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + BICH23-HY
Condition: PEAK(UNII) 3m DRH1S-E_LE2CASALBEN 238712 HORIZONTAL Condition: PEAK(UNII) 3m DRH13-E_LE2C@SALBEN 230712 VERTICAL
Linit Read  Ant (able Preamp Aux APos  TPas Linit Read  Ant (able Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m B dBuV dB/m  dB  dB A8 o deg FHz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 n  deg
1 10450.00 50.68 68.20 -15.12 34.84 37.18 14.83 38.83 214 - -~ Peak 1 1e480.08 49.64 68.20 -18.56 34.40 37.10 14.83 383 214 - -- Peak
2 15720.00 54.34 74.00 -19.16 37.9% 4.4 13.16 475 281 - -- Peak 2 15720.00 54.92 74.00 -19.08 33.06 40.64 18.16 4475 281 - -- Peak
3 1572008 45.51 54.60 -5.49 28.67 4e.62 13.16 4475 281 - - hverage 3 15720.08 45.51 54.00 -B.49 28.67 40.62 18.16 4475 261 - -~ hverage
TEL: 886-3-327-0868 Page Number : C32 of C137

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR450907D

7
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11n HT40_CH38_5190MHz
ANT 1
Pol. Horizontal Fundamental
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050 1
75 i75
700 ; A S e S —— PEAK[UNI
528 525
B0 30
Peak
115 115
5000 5038, 5076, 54, 5152, 590 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site : B3CHZ3-HY
Condition: PEAK BE 74 3m DRHIB-E_LE2CASALBEN 23712 HORTZONTAL Condition: PEAK(UNII) 3m DRH13-E_LE2CASALBEN 230712 HORTZONTAL
: RB:1080.080kHz VBl: 3000, B0BkHz SHT:Auto : RBl{:1080.080kHz VEl:3000. BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dBUjn dBufn  dB dB/ b/ B G B a0 deg Wz dBwjn dBufn d8 de difn 88 & B deg
1 514934 62.38 74.00 -11.70 46.47 32.60 10.44 33.21 4.08 289 154 PEAK 1 5190.00 9886 ------ ------ 84.27 32.60 10.43 3317 4.83 289 154 PEAK
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050
1
75 i75
00 00
AVG_54
525 525 W
u . M,_/v—/J
Avg
115 115
5000 5038, 5076, 54, 5152, 590 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site : B3CHZ3-HY
Condition: AVG_BE_54 3m DRHIB-E_LE2CASALBEN 236712 HORIZONTAL Condition: AVG 54 3m DRH18-E_LE2CASALSEN 230712 HORIZONTAL
+ RB:1080.080kHz VB: 1. 600kHz SKT:Auto + RBl¥:1080.080kHz VB: 1. 600kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dBUjn dBufn  dB dB/ b/ B G B a0 deg Wz dBwjn dBufn d8 de difn 88 & B deg
1 514972 47.84 54.80 -6.96 33.21 32.60 10.44 33.21 4.08 289 154 AVERAGE 1 5190.80 90,91 ----m- ----me 712 3260 10.43 3317 483 289 154 AVERAGE
TEL: 886-3-327-0868 Page Number 1 C33 of C137

FAX: 886-3-327-0855
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Pol. Horizontal Fundamental
" Level (dBuVim)
1225
10
II?.“M
\ PEAK_BE 74
100 k
30
Peak Blank
LE
5190 5244, 5208, 5362, 5406, 5460
Frequency (MHz)
Site + B3CH23-HY
Condition: PEAK BE 74 3m DRHIB-E_LE2CASALBEN 23712 HORTZONTAL
+ RBW: 1000, 060kHz VEW:3000.808KkHz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 5369.82 5128 74.80 -22.71 37.16 32.59 1108 33.54 4.08 289 154 PEAK
" Level (dBuVim)
1225
10
815
100 \]
\ AVG_BE 54
L
e
30
Avg Blank
LE
5190 5244, 5208, 5352, 5406, 5460
Frequency (MHz)
Site + B3CH23-HY
Condition: AVG_BE_54 3m DRHIB-E_LE2CASALBEN 236712 HORIZONTAL
+ RBW: 1000, 060kHz VBN:1.600kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 543273 4075 54.80 -11.25 26.47 32.63 1119 33.64 408 289 154 AVERAGE
TEL: 886-3-327-0868 Page Number : C34 of C137

FAX: 886-3-327-0855
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Mode Band Edge - L

U-NII-1_5.15-5.25_802.11n HT40_CH38_5190MHz

ANT 1
Pol. Vertical Fundamenta
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050 ;
875 815
700 A S 0 S S R PEAK[UNI
1
525 525 LMWMMWWWWM
30 30
Peak
115 115
5000 5038, 5076, 5114, 5152, 5190 1000 200, 340, 4600, 5800, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site : B3CHZ3-HY
Condition: PEAK BE 74 3m DRHIB-E_LE2CASALBEN 230712 VERTICAL Condition: PEAK(UNIT) 3n DRHIB-E_LE2CASALBEN 230712 VERTICAL
: RB:1080.080kHz VBl: 3000, B0BkHz SHT:Auto : RBl{:1080.080kHz VEl:3000. BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB  dBw  dB/m B d8 a8 o deg MHz dBuV/m dBuV/m  dB  dBwV dB/m  dB d8 d o deg
1 5146.87 58.03 74.80 -15.97 44,19 32.61 10.44 33.20 3.99 149 167 PEAK 1 5190.80 9699 ----m- ---eee 3.2 32.60 10.43 3317 4.83 149 167 PEAK
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050
1
875 815
0.0 700
AVG_54
525 525
]
" . W/..JA/J
Avg
115 115
5000 5038, 5076, 5114, 5152, 5190 1000 200, 400, 4600, 5800, 000
frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site : B3CHZ3-HY
Condition: AVG BE 54 3m DRHIB-E_LEQCASALBEN 238712 VERTICAL Condition: AVG 54 3m DRH18-E_LE2CASALSEN 230712 VERTICAL
+ RB:1080.080kHz VB: 1. 600kHz SKT:Auto + RBl¥:1080.080kHz VB: 1. 600kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB  dBw  dB/m B d8 a8 o deg MHz dBuV/m dBuV/m  dB  dBwV dB/m  dB d8 d o deg
1 514991 46.53 54.80 -7.47 3178 32.60 10.44 33.21 4.08 149 167 AVERAGE 1 5190.00 B89.90 ------ ------ 76,11 32.60 10.43 3317 4.83 149 167 AVERAGE
TEL: 886-3-327-0868 Page Number : C35 of C137

FAX: 886-3-327-0855
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Pol. Vertical Fundamental
" Level (dBuVim)
1225
10
815
PEAK_BE 74
100
a0 4 1
ST T AT TS R SRTRY SO Ry ¢
30
Peak Blank
LE
5190 5244, 5208, 5352, 5406, 5460
Frequency (MHz)
Site + B3CH23-HY
Condition: PEAK BE 74 3n DRHIB-E_LE2CSALBEN 23712 VERTICAL
+ RBW: 1000, 060kHz VEW:3000.808KkHz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 5373.68 5184 74.80 -22.16 37.72 3259 1109 33.55 4.08 149 167 PEAK
" Level (dBuVim)
1225
10
815
100 W
\ AVG_BE 54
L & ;
30
Avg Blank
LE
5190 5244, 5208, 5352, 5406, 5460
Frequency (MHz)
Site + B3CH23-HY
Condition: AVG_BE 54 3m DRHIB-E_LEQCASALBEN 238712 VERTICAL
+ RBW: 1000, 060kHz VBN:1.600kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 545514 42.69 54.80 -11.31 26.34 32.71 1120 33.67 411 149 167 AVERAGE
TEL: 886-3-327-0868 Page Number : C36 of C137

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR450907D

Pol. Horizontal Vertical
1 4L‘Lml{dBMn) " Level (dBuVim)
1225 1225
1050 10!
815 8§15
EAK(UNI)| EAK(UNI)
11 e S 1 e B fl b [ T L1 e A e S B B N S
4 2 AVG_54) ) 2 AVG_54
52.5 5.
350! 35,
Peak - -
17.5 .
Avg
1000 8800, 16600. 2440, 32200, 40000 1000 6800, 16600, 24400, 32200, 40000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + BICH23-HY
Condition: PEAK(UNII) 3m DRH1S-E_LE2CASALBEN 238712 HORIZONTAL Condition: PEAK(UNII) 3m DRH13-E_LE2C@SALBEN 230712 VERTICAL
Linit Read  Ant (able Preamp Aux APos  TPas Linit Read  Ant (able Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m B dBuV dB/m  dB  dB A8 o deg FHz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 n  deg
1 16380.08 58.64 68.20 -18.16 34.48 37.39 14.77 .73 213 - -~ Peak 1 1e38e.08 49.37 68.20 -18.83 33.81 37.39 4.7 3|73 213 - -- Peak
2 15570.00 54.00 74.00 -20.00 37.24 4.4 1311 453 278 - -- Peak 2 15570.08 54.33 74.00 -19.67 37.57 4040 18,11 453 2.7 - -- Peak
3 1557@.00 45.23 54.60 -8.77 28.47 4.4 13.11 453 278 - - hverage 3 15570.08 45.27 54.80 -B.73 28.51 40.40 18.11 4453 27 - -~ hverage
TEL: 886-3-327-0868 Page Number : C37 of C137

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR450907D

8
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11n HT40_CH46_5230MHz
ANT 1
Pol. Horizontal Fundamental
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050 i
875 815
700 | S e 5 A— | PEAK[UNI
1
S S e R TN e e T H'.k il 525
30 30
Peak
115 115
5000 5046, 5092, 5138, 5184, 5230 1000 200, 400, 4600, 5800, 000
frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site : B3CHZ3-HY
Condition: PEAK BE 74 3m DRHIB-E_LE2CASALBEN 23712 HORTZONTAL Condition: PEAK(UNII) 3m DRH13-E_LE2CASALBEN 230712 HORTZONTAL
: RB:1080.080kHz VBl: 3000, B0BkHz SHT:Auto : RBl{:1080.080kHz VEl:3000. BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB  dBw  dB/m B d8 a8 o deg MHz dBuV/m dBuV/m  dB  dBwV dB/m  dB d8 d o deg
1 5843.47 53.58 74.00 -20.47 39.57 3279 10.45 33.85 3.91 228 157 PEAK 1 5230.00 98,39 ---em- -eoeee 84.54 32.60 10.52 3332 4.85 220 157 PEAK
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050
1
875 815
70,0 700
AVG_54
525 525
1 [
30 30
Avg
115 115
5000 5046, 5092, 5138, 5184, 5230 1000 200, 340, 4600, 5800, 000
frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site : B3CHZ3-HY
Condition: AVG_BE_54 3m DRHIB-E_LE2CASALBEN 236712 HORIZONTAL Condition: AVG 54 3m DRH18-E_LE2CASALSEN 230712 HORIZONTAL
+ RB:1080.080kHz VB: 1. 600kHz SKT:Auto + RBl¥:1080.080kHz VB: 1. 600kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB  dBw  dB/m B d8 a8 o deg MHz dBuV/m dBuV/m  dB  dBwV dB/m  dB d8 d o deg
1 5852.44 43.96 54.00 -10.84 29.96 3279 10.45 33.86 3.91 228 157 AVERAGE 1 523080 9165 ----mn ---ome TI.79 3260 10.54 3333 4.85 228 157 AVERAGE
TEL: 886-3-327-0868 Page Number : C38 of C137

FAX: 886-3-327-0855
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Pol. Horizontal Fundamental
" Level (dBuVim)
1225
10
B?.“m
\ PEAK BE 74
100
5! JMMJIM [ T T LN AW NS N TTI Aot s oo
30
Peak Blank
LE
5230 5276, 5322 5368, 5414, 5460
Frequency (MHz)
Site + B3CH23-HY
Condition: PEAK BE 74 3m DRHIB-E_LE2CASALBEN 23712 HORTZONTAL
+ RBW: 1000, 060kHz VEW:3000.808KkHz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 543585 5149 74.80 -22.51 37.19 32.64 1120 33.64 408 228 157 PEAK
" Level (dBuVim)
1225
10
815
100 \\
\ AVG_BE 54
L
”M\\- 1
30
Avg Blank
LE
5230 5276, 5322 5368, 5414, 5460
Frequency (MHz)
Site + B3CH23-HY
Condition: AVG_BE_54 3m DRHIB-E_LE2CASALBEN 236712 HORIZONTAL
+ RBW: 1000, 060kHz VBN:1.600kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 543424 42,82 54.00 -11.16 26.52 32.64 1120 33.64 418 228 157 AVERAGE
TEL: 886-3-327-0868 Page Number : C39 of C137

FAX: 886-3-327-0855
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Report No. :FR450907D

8
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11n HT40_CH46_5230MHz
ANT 1
Pol. Vertical Fundamental
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050
1
75 i75
700 . A | S e 5 A S _—| PEAK[UNI
1
S8 by SZSMWWW
B0 30
Peak
115 115
5000 5046, 5082, 5138, 5184, 5230 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site : B3CHZ3-HY
Condition: PEAK BE 74 3m DRHIB-E_LE2CASALBEN 230712 VERTICAL Condition: PEAK(UNIT) 3n DRHIB-E_LE2CASALBEN 230712 VERTICAL
: RB:1080.080kHz VBl: 3000, B0BkHz SHT:Auto : RBl{:1080.080kHz VEl:3000. BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dBUjn dBufn  dB dB/ b/ B G B a0 deg Wz dBwjn dBufn d8 de difn 88 & B deg
1 501978 53.72 74.00 -20.26 39.68 3279 10.46 33.01 3.89 208 168 PEAK 1523000 9454 ---emm -ooeee 80.66 32.60 10.57 3334 4.85 208 168 PEAK
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050
1
75 i75
00 00
AVG_54
525 525
1 I i
- - M
Avg
115 115
5000 5046, 5082, 5138, 5184, 5230 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site : B3CHZ3-HY
Condition: AVG BE 54 3m DRHIB-E_LEQCASALBEN 238712 VERTICAL Condition: AVG 54 3m DRH18-E_LE2CASALSEN 230712 VERTICAL
+ RB:1080.080kHz VB: 1. 600kHz SKT:Auto + RBl¥:1080.080kHz VB: 1. 600kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dBUjn dBufn  dB dB/ b/ B G B a0 deg Wz dBwjn dBufn d8 de difn 88 & B deg
1 584577 4408 54.00 -9.97 30.87 3279 10.45 33.85 3.91 208 168 AVERAGE 1 5230.00 B87.20 ------ ------ 7334 3260 10.54 3333 4.85 208 168 AVERAGE
TEL: 886-3-327-0868 Page Number 1 C40 of C137

FAX: 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT Report No. :FR450907D

Pol. Vertical Fundamental
" Level (dBuVim)
1225
10
875
\ PEAK BE 74
100
5! Ml ‘w. YR P w” ! it A
30
Peak Blank
LE
5230 5276, 5322 5368, 5414, 5460
Frequency (MHz)
Site + B3CH23-HY
Condition: PEAK BE 74 3n DRHIB-E_LE2CSALBEN 23712 VERTICAL
+ RBW: 1000, 060kHz VEW:3000.808KkHz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 537973 5137 74.80 -22.63 37.24 3259 1111 33.56 4.08 208 168 PEAK
" Level (dBuVim)
1225
10
815
.’ﬂ.‘.rj
\ AVG_BE 54
L
1
30
Avg Blank
LE
5230 5276, 5322 5368, 5414, 5460
Frequency (MHz)
Site + B3CH23-HY
Condition: AVG_BE 54 3m DRHIB-E_LEQCASALBEN 238712 VERTICAL
+ RBW: 1000, 060kHz VBN:1.600kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 545195 42,78 54.00 -11.30 26.36 32,79 1120 33.67 401 208 168 AVERAGE
TEL: 886-3-327-0868 Page Number : C41 of C137

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR450907D

Pol. Horizontal Vertical
1 4L‘Lml{dBMn) " Level (dBuVim)
1225 1225
1050 10!
815 8§15
EAKIUNI)| EAK(UNI)
11 e S 1 e B fl b [ T L1 e A e S B B N S
s 2 AVG_54) 2 AVG_54
52.5 5. f
350! 35,
Peak - -
17.5 .
Avg
1000 8800, 16600. 2440, 32200, 40000 1000 6800, 16600, 24400, 32200, 40000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + BICH23-HY
Condition: PEAK(UNII) 3m DRH1S-E_LE2CASALBEN 238712 HORIZONTAL Condition: PEAK(UNII) 3m DRH13-E_LE2C@SALBEN 230712 VERTICAL
Linit Read  Ant (able Preamp Aux APos  TPas Linit Read  Ant (able Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m B dBuV dB/m  dB  dB A8 o deg FHz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 n  deg
1 1046000 49.75 68.20 -18.45 34.51 37.1@ 14.82 3882 214 - -~ Peak 1 le460.08 48.86 68.20 -19.34 33.62 37.10 14.82 3|82 214 - -- Peak
2 15600.00 54.20 74.00 -19.73 37.51 4046 13.15 4478 288 -- -- Peak 2 15690.00 54.54 74.00 -19.46 37.83 40.46 18.15 470 280 -- -- Peak
3 15690.08 45.42 54.60 -8.58 28.71 4046 13.15 478 258 - - hverage 3 1569.08 45.61 54.80 -B.39 28.9 40.46 18.15 4478 2.8 -- -~ hverage
TEL: 886-3-327-0868 Page Number 1 C42 of C137

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR450907D

9
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11ac VHT80_CH42_5210MHz
ANT 1
Pol. Horizontal Fundamental
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050
1
75 i75
700 B S e | — A — PEAK[UNI
1
sz‘smMMWMNWMWMMNWMWMW 55 O s
B0 30
Peak
115 115
5000 5042, 5084, 5126, 5168, 5210 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site : B3CHZ3-HY
Condition: PEAK BE 74 3m DRHIB-E_LE2CASALBEN 23712 HORTZONTAL Condition: PEAK(UNII) 3m DRH13-E_LE2CASALBEN 230712 HORTZONTAL
: RB:1080.080kHz VBl: 3000, B0BkHz SHT:Auto : RBl{:1080.080kHz VEl:3000. BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dBUjn dBufn  dB dB/ b/ B G B a0 deg Wz dBwjn dBufn d8 de difn 88 & B deg
1 513377 58.99 74.00 -15.01 45.12 32.63 10.44 33.18 3.98 308 160 PEAK 1521000 95.07 ----m- ----me 8124 32.60 10.50 3331 4.84 308 160 PEAK
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050
1
75 i75
00 00
AVG_54
525 525
O U EUUTI DR B S s R B
B0 30
Avg
115 115
5000 5042, 5084, 5126, 5168, 5210 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site : B3CHZ3-HY
Condition: AVG_BE_54 3m DRHIB-E_LE2CASALBEN 236712 HORIZONTAL Condition: AVG 54 3m DRH18-E_LE2CASALSEN 230712 HORIZONTAL
+ RB:1080.080kHz VB:3.300kHz SHT:Auto + RBlY:1080.080kHz VB:3. 300kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dBUjn dBufn  dB dB/ b/ B G B a0 deg Wz dBwjn dBufn d8 de difn 88 & B deg
1 514957 56.03 54.80 -3.97 36.28 32.60 10.44 33.21 4.08 308 160 AVERAGE 1 5210.00 B88.08 ------ ------ 7426 32.60 10.43 3330 4.84 3@ 160 AVERAGE
TEL: 886-3-327-0868 Page Number 1 C43 of C137

FAX: 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT Report No. :FR450907D

Pol. Horizontal Fundamental
" Level (dBuVim)
1225
10
875
\ PEAK BE 74
100
i
7L L T TR Ty
30
Peak Blank
LE
510 5260, 5310, 5360, 5410, 5460
Frequency (MHz)
Site + B3CH23-HY
Condition: PEAK BE 74 3m DRHIB-E_LE2CASALBEN 23712 HORTZONTAL
+ RBW: 1000, 060kHz VEW:3000.808KkHz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 5366.0 5112 74.00 -22.88 37.03 3259 1L.p4 33.53 4.06 308 160 PEAK
" Level (dBuVim)
1225
10
8. f”““—‘\\
100
0 \ AVG_BE 54
Mokt 1
30
Avg Blank
LE
510 5260, 5310, 5360, 5410, 5460
Frequency (MHz)
Site + B3CH23-HY
Condition: AVG_BE_54 3m DRHIB-E_LE2CASALBEN 236712 HORIZONTAL
+ RBW: 1000, 060kHz VBW:3.300kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 5437.25 43.15 54.00 -10.85 26.84 32.65 1120 33.64 418 308 160 AVERAGE
TEL: 886-3-327-0868 Page Number : C44 of C137

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR450907D

9
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11ac VHT80_CH42_5210MHz
ANT 1
Pol. Vertical Fundamental
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050
1
75 i75
700 L A S 0 | AS— PEAK[UNI
1
T RN S e —— 85 L
B0 30
Peak
115 115
5000 5042, 5084, 5126, 5168, 5210 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site : B3CHZ3-HY
Condition: PEAK BE 74 3m DRHIB-E_LE2CASALBEN 230712 VERTICAL Condition: PEAK(UNIT) 3n DRHIB-E_LE2CASALBEN 230712 VERTICAL
: RB:1080.080kHz VBl: 3000, B0BkHz SHT:Auto : RBl{:1080.080kHz VEl:3000. BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dBUjn dBufn  dB dB/ b/ B G B a0 deg Wz dBwjn dBufn d8 de difn 88 & B deg
1 513419 57.71 74.00 -16.29 43.84 32.63 10.44 33.18 3.98 144 166 PEAK 1 521000 94,67 ----mn --oeee 80.87 32.60 10.45 3319 4.84 144 166 PEAK
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050
s W 1
00 00
. AVG_54
525 525
Rl
. . b\//_/\,/'—/
Avg
115 115
5000 5042, 5084, 5126, 5168, 5210 1000 2200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site : B3CHZ3-HY
Condition: AVG BE 54 3m DRHIB-E_LEQCASALBEN 238712 VERTICAL Condition: AVG 54 3m DRH18-E_LE2CASALSEN 230712 VERTICAL
+ RB:1080.080kHz VB:3.300kHz SHT:Auto + RBlY:1080.080kHz VB:3. 300kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dBUjn dBufn  dB dB/ b/ B G B a0 deg Wz dBwjn dBufn d8 de difn 88 & B deg
1 514499 48.93 54.80 -5.07 35.09 32.61 10.44 33.20 3.99 144 166 AVERAGE 1 521000 B86.85 ----mn ----me Jie3 32.60 10.43 3330 4.84 144 166 AVERAGE
TEL: 886-3-327-0868 Page Number 1 C45 of C137

FAX: 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT Report No. :FR450907D

Pol. Vertical Fundamental
" Level (dBuVim)
1225
10
875 ‘
“\ PEAK BE 74
100
52! ety vJ ﬁl‘\ﬂm. A o g A
30
Peak Blank
LE
510 5260, 5310, 5360, 5410, 5460
Frequency (MHz)
Site + B3CH23-HY
Condition: PEAK BE 74 3n DRHIB-E_LE2CSALBEN 23712 VERTICAL
+ RBW: 1000, 060kHz VEW:3000.808KkHz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 5376.0@ 5185 74.80 -22.15 37.73 3259 1108 33.54 4.08 144 166 PEAK
" Level (dBuVim)
1225
10
815
r“—‘-\-w_\_
100 \1
\ AVG_BE 54
L
P Mt !
30
Avg Blank
LE
510 5260, 5310, 5360, 5410, 5460
Frequency (MHz)
Site + B3CH23-HY
Condition: AVG_BE 54 3m DRHIB-E_LEQCASALBEN 238712 VERTICAL
+ RBW: 1000, 060kHz VBW:3.300kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 5450.00 43.33 54.00 -10.67 26.98 32.79 1120 33.66 4.11 144 166 AVERAGE
TEL: 886-3-327-0868 Page Number : C46 of C137

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR450907D

Pol. Horizontal Vertical
1 4L‘Lml{dBMn) " Level (dBuVim)
1225 1225
1050 10!
815 8§15
EAKIUNI)| EAK(UNI)
11 e S 1 e B fl b [ T L1 e A e S B B N S
) 2 AVG_54) ) 2 AVG_54
52.5 5.
350! 35,
Peak - -
17.5 .
Avg
1000 8800, 16600. 2440, 32200, 40000 1000 6800, 16600, 24400, 32200, 40000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + BICH23-HY
Condition: PEAK(UNII) 3m DRH1S-E_LE2CASALBEN 238712 HORIZONTAL Condition: PEAK(UNII) 3m DRH13-E_LE2C@SALBEN 230712 VERTICAL
Linit Read  Ant (able Preamp Aux APos  TPas Linit Read  Ant (able Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m B dBuV dB/m  dB  dB A8 o deg FHz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 n  deg
1 1042000 48.99 68.20 -19.21 33.61 37.22 14.80 38.78 214 - -~ Peak 1 1e420.08 49.24 68.20 -18.96 33.86 37.22 14.80 3878 214 - -- Peak
2 15630.00 53.76 74.00 -20.24 37.13 4033 13.13 M2 279 - -- Peak 2 15630.00 54.21 74.00 -19.79 37.58 40.33 18.13 4462 279 - -- Peak
3 15630.00 45.28 54.60 -8.71 28.64 40.34 13.13 462 279 - - hverage 3 15630.08 45.19 54.80 -B.81 28.55 40.34 18.13 4462 279 - -~ hverage
TEL: 886-3-327-0868 Page Number 1 C47 of C137

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR450907D

10
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11a_CH52_5260MHz
ANT 1
Pol. Horizontal Fundamental
" Level (dBuVim) " Level (dBuV/m)
1225 1225
150 1050 1
75 i75
700 A S 5 O S PEAK[UNI
1
RN NN SRS (A SN W sz‘sMWWWM.
B0 30
Peak
115 115
5000 5052 5104, 5156, 5208, 5260 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site : B3CHZ3-HY
Condition: PEAK BE 74 3m DRHIB-E_LE2CASALBEN 23712 HORTZONTAL Condition: PEAK(UNII) 3m DRH13-E_LE2CASALBEN 230712 HORTZONTAL
: RB:1080.080kHz VBl: 3000, B0BkHz SHT:Auto : RBl{:1080.080kHz VEl:3000. BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dBUjn dBufn  dB dB/ b/ B G B a0 deg Wz dBwjn dBufn d8 de difn 88 & B deg
1 5087.62 53.88 74.00 -20.17 39.98 3279 10.45 3311 3.4 273 157 PEAK 1 5260.00 183,14 ----mn ----me 89.23 32,58 10.66 3338 4.85 273 157 PEAK
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050 |
75 i75
00 00
AVG_54
525 525
1 [ ey
% %0 J/—/—/\r/’_‘
Avg
115 115
5000 5052 5104, 5156, 5208, 5260 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site : B3CHZ3-HY
Condition: AVG_BE_54 3m DRHIB-E_LE2CASALBEN 236712 HORIZONTAL Condition: AVG 54 3m DRH18-E_LE2CASALSEN 230712 HORIZONTAL
+ RB:1080.080kHz VB:1.000kHz SKT:Auto : RBl¥:1080.080kHz VB:1.000kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dBUjn dBufn  dB dB/ b/ B G B a0 deg Wz dBwjn dBufn d8 de difn 88 & B deg
1 5896.20 4406 54.00 -9.94 3.9 3279 10.45 3313 3.95 273 157 AVERAGE 1 526000 96.20 ------ ------ 8229 32,58 10.66 3338 4.85 273 157 AVERAGE
TEL: 886-3-327-0868 Page Number . C48 of C137

FAX: 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT Report No. :FR450907D

Pol. Horizontal Fundamental
" Level (dBuVim)
1225
10
II?.“N\
\ PEAK BE 74|
100
5, 1
R [t FPIPTTOR| M o et " hy Ayl
iy it 4
30
Peak Blank
LE
5260 5300, 5340, 5360, 5420, 5460
Frequency (MHz)
Site + B3CH23-HY
Condition: PEAK BE 74 3m DRHIB-E_LE2CASALBEN 23712 HORTZONTAL
+ RBW: 1000, 060kHz VEW:3000.808KkHz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 5416.48 5178 74.80 -22.30 37.45 32.57 1119 33.61 4.8 273 157 PEAK
" Level (dBuVim)
1225
10
Iﬂ.;\
100 l
\ AVG_BE 54
L
1
30
Avg Blank
LE
5260 5300, 5340, 5360, 5420, 5460
Frequency (MHz)
Site + B3CH23-HY
Condition: AVG_BE_54 3m DRHIB-E_LE2CASALBEN 236712 HORIZONTAL
+ RBW: 1000, 060kHz VBN:1.000kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 545188 42.72 54.00 -11.26 26.38 32.79 1120 33.67 411 273 157 AVERAGE
TEL: 886-3-327-0868 Page Number : C49 of C137

FAX: 886-3-327-0855



FCC RADIO TEST REPORT

SPORTON LAB.

Report No. :FR450907D

10
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11a_CH52_5260MHz
ANT 1
Pol. Vertical Fundamental
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050
1
75 i75
700 S 5 O R A PEAK[UNI
! MMWWWWW
e e T s T T e L e e e CYVTe o SZ‘SM
B0 30
Peak
115 115
5000 5052 5104, 5156, 5208, 5260 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site : B3CHZ3-HY
Condition: PEAK BE 74 3m DRHIB-E_LE2CASALBEN 230712 VERTICAL Condition: PEAK(UNIT) 3n DRHIB-E_LE2CASALBEN 230712 VERTICAL
: RB:1080.080kHz VBl: 3000, B0BkHz SHT:Auto : RBl{:1080.080kHz VEl:3000. BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB  dBw  dB/m B d8 a8 o deg MHz dBuV/m dBuV/m  dB  dBwV dB/m  dB d8 d o deg
1 5017.94 53.87 74.00 -20.13 39.83 3279 10.46 33.01 3.89 264 360 PEAK 1 526080 92,53 ----mn -eoeee 78.60 32,57 10.68 3338 4.86 264 360 PEAK
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050
05 5 1
100 00
AVG_54
525 525
1 W
%1 35‘0u/_",/—/_'/\’_/’w
Avg
115 115
5000 5052 5104, 5156, 5208, 5260 1000 2200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site : B3CHZ3-HY
Condition: AVG BE 54 3m DRHIB-E_LEQCASALBEN 238712 VERTICAL Condition: AVG 54 3m DRH18-E_LE2CASALSEN 230712 VERTICAL
+ RB:1080.080kHz VB:1.000kHz SKT:Auto : RBl¥:1080.080kHz VB:1.000kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB  dBw  dB/m B d8 a8 o deg MHz dBuV/m dBuV/m  dB  dBwV dB/m  dB d8 d o deg
1 5065.08 43.80 54.00 -10.20 29.58 32.79 10.45 33.88 3.93 264 360 AVERAGE 1 526000 B85.87 ----mn ---eme 719 32.58 10.66 3338 4.85 264 360 AVERAGE
TEL: 886-3-327-0868 Page Number 1 C50 of C137

FAX: 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT Report No. :FR450907D

Pol. Vertical Fundamental

Lesel (dBuVim)

14
14l)

75
\ PEAK_BE 74

70

52 L 1

A,

et " b " vy i
iU n LA L V‘I bl i

Peak Blank
1.

5340, 53680, 5420, 5450
Frequency (MHz)

Site © B3CH23-HY
Condition: PEAK BE 74 3m DRH1B-E_LE2CASALBEN 230712 VERTICAL
+ RBW: 1000, 060kHz VEW:3000.808KkHz SKT:Auto

Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 541168 56.98 74.80 -23.07 36.76 32.55 1119 33.61 4.09 264 360 PEAK

" Level (dBuVim)
1225
10
815
]’ﬂ.‘.’W
\ AVG_BE 54
L
e 1
30
Avg Blank
LE
5260 5300, 5340, 5360, 5420, 5460
Frequency (MHz)
Site + B3CH23-HY
Condition: AVG_BE 54 3m DRHIB-E_LEQCASALBEN 238712 VERTICAL
+ RBW: 1000, 060kHz VBN:1.000kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 5450.00 42.37 54.60 -11.63 26.82 32.71 1L.20 33.67 4.11 260 360 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C51 of C137



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR450907D

Pol. Horizontal Vertical
1 4L‘Lml{dBMn) " Level (dBuVim)
1225 1225
1050 10!
815 8§15
EAK(UNI)| EAK(UNI)
11 e S 1 e B fl b [ T L1 e A e S B B N S
s 2 AVG_54) ) 2 AVG_54
52.5 5.
350! 35,
Peak - -
17.5 .
Avg
1000 8800, 16600. 2440, 32200, 40000 1000 6800, 16600, 24400, 32200, 40000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + BICH23-HY
Condition: PEAK(UNII) 3m DRH1S-E_LE2CASALBEN 238712 HORIZONTAL Condition: PEAK(UNII) 3m DRH13-E_LE2C@SALBEN 230712 VERTICAL
Linit Read  Ant (able Preamp Aux APos  TPas Linit Read  Ant (able Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m B dBuV dB/m  dB  dB A8 o deg FHz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 n  deg
1 1052008 49.40 68.20 -15.80 34.10 37.18 14.86 36.88 2.4 -- -~ Peak 1 1e520.08 49.29 68.20 -18.91 33.99 37.18 14.86 33.88 214 - -- Peak
2 15730.00 54.64 74.00 -19.36 37.72 4074 13.19 483 282 - -- Peak 2 15780.08 54.75 74.00 -19.25 37.83 40.74 18.19 4483 282 - -- Peak
3 15780.00 45.62 54.60 -8.33 28.70 40.74 13.19 483 282 - - hverage 3 15780.08 45.67 54.80 -B.33 28.75 40.74 18.19 4483 282 - -~ hverage
TEL: 886-3-327-0868 Page Number : C52 of C137

FAX: 886-3-327-0855



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR450907D

11
Mode Band Edge - L
U-NII-2A_5.25-5.35_802.11a_CH60_5300MHz
ANT 1
Pol. Horizontal Fundamental
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050 :
75 i75
700 A S 0 5 ——  — | PEAK[UNI
T s MW
B0 30
Peak
115 115
5000 5060, 5120, 5180, 5240, 5300 1000 2200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site : B3CHZ3-HY
Condition: PEAK BE 74 3m DRHIB-E_LE2CASALBEN 23712 HORTZONTAL Condition: PEAK(UNII) 3m DRH13-E_LE2CASALBEN 230712 HORTZONTAL
: RB:1080.080kHz VBl: 3000, B0BkHz SHT:Auto : RBl{:1080.080kHz VEl:3000. BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dBUjn dBufn  dB dB/ b/ B G B a0 deg Wz dBwjn dBufn d8 de difn 88 & B deg
1 5678.3@ 52.94 74.00 -21.06 36.95 3279 10.45 33.19 3.94 308 154 PEAK 1 5300.00 102,56 ------ ------ 83.61 32.50 10.82 3344 4.87 308 154 PEAK
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050
1
75 i75
00 00
AVG_54
525 525
1
- 0 J\,—/_"/\v_/_J
Avg
115 115
5000 5060, 5120, 5180, 5240, 5300 1000 2200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site : B3CHZ3-HY
Condition: AVG_BE_54 3m DRHIB-E_LE2CASALBEN 236712 HORIZONTAL Condition: AVG 54 3m DRH18-E_LE2CASALSEN 230712 HORIZONTAL
+ RB:1080.080kHz VB:1.000kHz SKT:Auto : RBl¥:1080.080kHz VB:1.000kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dBUjn dBufn  dB dB/ b/ B G B a0 deg Wz dBwjn dBufn d8 de difn 88 & B deg
1 5850.48 43.85 54.00 -10.15 29.85 3279 10.45 33.86 3.91 308 154 AVERAGE 1 530080 95.77 ----m- -e-eee 6184 32,51 10.79 3343 4.86 3@ 154 AVERAGE
TEL: 886-3-327-0868 Page Number : C53 of C137

FAX: 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT Report No. :FR450907D

Pol. Horizontal Fundamental
" Level (dBuVim)
1225
10
lﬂ.‘m\
\ PEAK BE 74
00
B! \% * !
Ww‘h " el T A“Lmrmw | Aot
30
Peak Blank
LE
5300 5332 5364, 5396, 5428, 5460
Frequency (MHz)
Site © B3CH23-HY
Condition: PEAK BE 74 3m DRHIB-E_LE2CASALBEN 23712 HORTZONTAL
+ RBW: 1000, 060kHz VEW:3000.808KkHz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 536816 51.92 74.60 -22.88 37.83 32.50 1l.e4 33.53 4.6 388 154 PEAK
" Level (dBuVim)
1225
10
s
00 i
\‘ AVG_BE 54
L
1
30
Avg Blank
LE
5300 5332 5364, 5396, 5428, 5460
Frequency (MHz)
Site © B3CH23-HY
Condition: AVG_BE_54 3m DRHIB-E_LE2CASALBEN 236712 HORIZONTAL
+ RBW: 1000, 060kHz VBN:1.000kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1545424 42,77 54.60 -11.23 26.42 3271 1L.29 33.67 411 388 154 AVERAGE
TEL: 886-3-327-0868 Page Number : C54 of C137

FAX: 886-3-327-0855
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11

Mode Band Edge - L

U-NII-2A_5.25-5.35_802.11a_CH60_5300MHz

ANT 1
Pol. Vertical Fundamenta
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050
1
875 815
700 A S O | —— A —| PEAK[UNI
1
e I RSB A s E TS e SZ‘SM.W
30 30
Peak
115 115
5000 5060, 5120, 5180, 5240, 5300 1000 200, 400, 4600, 5800, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site : B3CHZ3-HY
Condition: PEAK BE 74 3m DRHIB-E_LE2CASALBEN 230712 VERTICAL Condition: PEAK(UNIT) 3n DRHIB-E_LE2CASALBEN 230712 VERTICAL
: RB:1080.080kHz VBl: 3000, B0BkHz SHT:Auto : RBl{:1080.080kHz VEl:3000. BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB  dBw  dB/m B d8 a8 o deg MHz dBuV/m dBuV/m  dB  dBwV dB/m  dB d8 d o deg
1 5857.99 53.30 74.00 -20.70 39.38 3279 10.45 33.87 3.9 247 360 PEAK 1 530000 94,59 ----e- -eoeee 80.64 32.50 10.82 3344 487 247 360 PEAK
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050
1
875 815
70,0 700
AVG_54
525 525
1 |t
%10 350 L\’/__,_,—-/,\/_/‘_—\
Avg
115 115
5000 5060, 5120, 5180, 5240, 5300 1000 200, 340, 4600, 5800, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site : B3CHZ3-HY
Condition: AVG BE 54 3m DRHIB-E_LEQCASALBEN 238712 VERTICAL Condition: AVG 54 3m DRH18-E_LE2CASALSEN 230712 VERTICAL
+ RB:1080.080kHz VB:1.000kHz SKT:Auto : RBl¥:1080.080kHz VB:1.000kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB  dBw  dB/m B d8 a8 o deg MHz dBuV/m dBuV/m  dB  dBwV dB/m  dB d8 d o deg
1 5857.0@ 43.84 54.00 -10.16 29.54 3279 10.45 33.87 3.9 247 360 AVERAGE 1 530000 B87.02 ----m- ----m- 7307 3250 10.82 3344 467 247 360 AVERAGE
TEL: 886-3-327-0868 Page Number . C55 of C137

FAX: 886-3-327-0855




ssamanas. FCC RADIO TEST REPORT Report No. :FR450907D

Pol. Vertical Fundamental
" Level (dBuVim)
1225
10
0757
\ PEAK BE 74|
100
o L 1
N T R e W A M Vs T e
30
Peak Blank
LE
5300 5332 5364, 5396, 5428, 5460
Frequency (MHz)
Site © B3CH23-HY
Condition: PEAK BE 74 3n DRHIB-E_LE2CSALBEN 23712 VERTICAL
+ RBW: 1000, 060kHz VEW:3000.808KkHz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 5438.%6 51.53 74.60 -22.47 37.23 32.65 120 33.65 410 247 36 PEAK
" Level (dBuVim)
1225
10
815
.’9.‘.w
\ AVG_BE 54
L
b i
30
Avg Blank
LE
5300 5332 5364, 5396, 5428, 5460
Frequency (MHz)
Site © B3CH23-HY
Condition: AVG_BE 54 3m DRHIB-E_LEQCASALBEN 238712 VERTICAL
+ RBW: 1000, 060kHz VBN:1.000kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 5457.60 42.34 54.60 -11.66 27.99 32.72 1120 33.68 4.11 247 360 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C56 of C137
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Pol. Horizontal Vertical
1 ML&V&IWB!IWIH] ) Level {dBuVim)
1225 1225
815 85
EAK(UNI)| EAK(UNI)
L1 e T e f b [ e LR A e S T R N o[
. AVG_54 4 3 AVG_54
25 5.
380 3540
Peak
175 7,
Avg
1000 8800. 6600. 28400, 32200, 40000 1000 8800, 6600. 28400, 32200, 40000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + B3CH23-HY
Condition: PEAK(UNII) 3m DRH18-E_LE2CASALBEN_230712 HORIZONTAL Conditien: PEAK(UNIT) 3m DRH1-E_LE2CASALBEN 230712 VERTICAL
Linit Read  Ant (Cable Preamp  Aux APos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m d6 dBuwV dB/m 4B dB  dB m deg MHz dBuV/m dBuv/m d6 dBwV dB/m dB  dB  dB o deg
1 lo6o.0e 49.20 74.00 -24.80 33.71 37.48 14.91 38.97 .15 - -- Peak 1 106b6.0@ 50.14 74.60 -23.86 34.65 37.40 14.91 38.97 215 - -- Peak
1 1060000 4870 54.60 -13.28 25.23 37.4@ 1491 38.97 215 - -- Aversge 2 10600.00 46.76 54.00 -13.24 25.27 37.40 1491 397 215 - -- hverage
3 1590.08 52.87 74.00 -21.13 36.21 40.60 18.23 45.01 2.84 - -- Peak 3 15900.06 54.49 74.60 -19.51 37.52 4@.60 18.23 45.08 2.84 - -- Peak
4 15900.00 45.32 54.00 -5.68 28.66 40.60 18.23 45.01 2.84 - -- Average 4 15900.80 45.88 54.00 -5.92 28.42 40.60 18.23 45.01 .84 - -- hverage
TEL: 886-3-327-0868 Page Number : C57 of C137

FAX: 886-3-327-0855



FCC RADIO TEST REPORT

SPORTON LAB.

Report No. :FR450907D

12
Mode Band Edge
U-NII-2A_5.25-5.35_802.11a_CH64_5320MHz
ANT 1
Pol. Horizontal Fundamental
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 150 1
75 i75
PEAK_BE 74
700 S e O e A PEAK[UNI
1
2.5 ik I PR E¥ Fe— SZ‘SMWW
B0 30
Peak
115 115
5520 5348, 5376, 5404, 5432, 5460 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site : B3CHZ3-HY
Condition: PEAK BE 74 3m DRHIB-E_LE2CASALBEN 23712 HORTZONTAL Condition: PEAK(UNII) 3m DRH13-E_LE2CASALBEN 230712 HORTZONTAL
: RB:1080.080kHz VBl: 3000, B0BkHz SHT:Auto : RBl{:1080.080kHz VEl:3000. BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB  dBw  dB/m B d8 a8 o deg MHz dBuV/m dBuV/m  dB  dBwV dB/m  dB d8 d o deg
1 541458 53.29 74.00 -20.71 39.05 32.56 1119 33.61 408 208 154 PEAK 1 5320.00 18375 =--=mn ---eme 89.76 32.50 10.89 3347 4.67 208 154 PEAK
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050 ]
75 i75
100 00
AVG BE 54 AVG_54
525 525
1 e i
0 0 M
Avg
115 115
5520 5348, 5376, 5404, 5432, 5460 1000 2200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site : B3CHZ3-HY
Condition: AVG_BE_54 3m DRHIB-E_LE2CASALBEN 236712 HORIZONTAL Condition: AVG 54 3m DRH18-E_LE2CASALSEN 230712 HORIZONTAL
+ RB:1080.080kHz VB:1.000kHz SKT:Auto : RBl¥:1080.080kHz VB:1.000kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB  dBw  dB/m B d8 a8 o deg MHz dBuV/m dBuV/m  dB  dBwV dB/m  dB d8 d o deg
1 535228 43.68 54.00 -10.37 29.61 32.59 1L.01 33.52 4.06 208 154 AVERAGE 1 532080 96.36 ------ ------ 82,37 32.50 10.89 3347 4.67 208 154 AVERAGE
TEL: 886-3-327-0868 Page Number : C58 of C137

FAX: 886-3-327-0855




FCC RADIO TEST REPORT

SPORTON LAB.

Report No. :FR450907D

12
Mode Band Edge
U-NII-2A_5.25-5.35_802.11a_CH64_5320MHz
ANT 1
Pol. Vertical Fundamental
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050 1
75 i75
PEAK_BE 74
700 S e O e PEAK[UNI
1
} } ———
55 TSR RN PP WAL Y £ Pt 0 TR o i B e SZSW
B0 30
Peak
115 115
5520 5348, 5376, 5404, 5432, 5460 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site : B3CHZ3-HY
Condition: PEAK BE 74 3m DRHIB-E_LE2CASALBEN 230712 VERTICAL Condition: PEAK(UNIT) 3n DRHIB-E_LE2CASALBEN 230712 VERTICAL
: RB:1080.080kHz VBl: 3000, B0BkHz SHT:Auto : RBl{:1080.080kHz VEl:3000. BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dBUjn dBufn  dB dB/ b/ B G B a0 deg Wz dBwjn dBufn d8 de difn 88 & B deg
1 535018 54.48 74.00 -19.57 40.41 32,59 1108 33.51 4.08 266 159 PEAK 1 5320.00 182,57 =--==- =---mn 83.58 32.50 10.89 3347 4.87 266 159 PEAK
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050
1
75 i75
00 00
AVG BE 54 AVG_54
525 ; 525
(TR e e
0 mw/—/’—'/‘f/N
Avg
115 115
5520 5348, 5376, 5404, 5432, 5460 1000 2200, . 4600, 5800, 7000
frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site : B3CHZ3-HY
Condition: AVG BE 54 3m DRHIB-E_LEQCASALBEN 238712 VERTICAL Condition: AVG 54 3m DRH18-E_LE2CASALSEN 230712 VERTICAL
+ RB:1080.080kHz VB:1.000kHz SKT:Auto : RBl¥:1080.080kHz VB:1.000kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBuV/m dBuV/m  dB  dBw  dB/m B d8 a8 o deg
1 5358.10 43.60 54.60 -10.40 29.53 32.50 1189 33.51 4.8 266 159 AVERAGE

MHz dBuV/m dBuV/m  dB  dBwV dB/m  dB d8 d o deg
1 5328.80 95.28 ----en -meee- 81,29 32.50 10.89 33.47 4.67 266 159 AVERAGE

TEL: 886-3-327-0868
FAX: 886-3-327-0855

Page Number : C59 of C137




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :FR450907D

Pol. Horizontal Vertical
1 HLW&I{dBIIWm) " Level (dBuVim)
1225 1225
1050 10!
815 8§15
EAK(UNI)| EAK(UNI)
11 e S 1 e B fl b [ T L1 e A e S B B N S
Rl . 2 AVG_54) 0 . 2 AVG_54
350! 35,
Peak - -
17.5 .
Avg
1000 8800, 16600. 2440, 32200, 40000 1000 6800, 16600, 24400, 32200, 40000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + BICH23-HY
Condition: PEAK(UNII) 3m DRH1S-E_LE2CASALBEN 238712 HORIZONTAL Condition: PEAK(UNII) 3m DRH13-E_LE2C@SALBEN 230712 VERTICAL
Linit Read  Ant (able Preamp Aux APos  TPas Linit Read  Ant (able Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m B dBuV dB/m  dB  dB A8 o deg FHz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 n  deg
1 10640.00 49.48 74.60 -24.50 34,61 37.48 14.93 3.0l 215 - -~ Peak 1 10640.08 49.47 74.00 -24.53 34.00 37.40 1493 361 215 - -- Peak
2 15960.00 53.61 74.00 -20.39 37.00 40.60 13.26 4518 2.5 -- -- Peak 2 15960.08 53.77 74.00 -20.23 37.16 40.60 18.26 45.18 285 - -- Peak
3 15960.00 45.12 54.60 -5.83 28.51 40.6@ 13.25 45.09 2.5 - - hverage 3 15960.08 45.31 54.00 -B.69 28.70 40.60 18.25 45.09 2.5 - -~ hverage
TEL: 886-3-327-0868 Page Number : C60 of C137

FAX: 886-3-327-0855
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13
Mode Band Edge - L
U-NII-2A_5.25-5.35_802.11n HT20_CH52_5260MHz
ANT
Pol. Horizontal Fundamental
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050 !
75 i75
700 A S 5 O B PEAK[UNI
! W
L P Y B R " ‘ 528
B0 30
Peak
115 115
5000 5052 5104, 5156, 5208, 5260 1000 2200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site : B3CHZ3-HY
Condition: PEAK BE 74 3m DRHIB-E_LE2CASALBEN 23712 HORTZONTAL Condition: PEAK(UNII) 3m DRH13-E_LE2CASALBEN 230712 HORTZONTAL
: RB:1080.080kHz VBl: 3000, B0BkHz SHT:Auto : RBl{:1080.080kHz VEl:3000. BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dBUjn dBufn  dB dB/ b/ B G B a0 deg Wz dBwjn dBufn d8 de difn 88 & B deg
1 501976 53.99 74.00 -20.01 39.95 32.79 10.46 33.01 3.89 188 162 PEAK 1 5260.00 102,31 =--=nn ----mn 83.40 32,58 10.66 3338 4.85 188 162 PEAK
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050
1
75 i75
00 00
AVG_54
525 525
—
- - J/
Avg
115 115
5000 5052 5104, 5156, 5208, 5260 1000 2200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site : B3CHZ3-HY
Condition: AVG_BE_54 3m DRHIB-E_LE2CASALBEN 236712 HORIZONTAL Condition: AVG 54 3m DRH18-E_LE2CASALSEN 230712 HORIZONTAL
+ RB:1080.080kHz VB:0.820kHz SHT:Auto + RBlY:1080.080kHz VB:0.820kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dBUjn dBufn  dB dB/ b/ B G B a0 deg Wz dBwjn dBufn d8 de difn 88 & B deg
1 5066.56 43.74 54.00 -10.26 29.74 32,79 10.45 33.88 3.93 188 162 AVERAGE 1526000 95.44 ---emn -ooeee 8153 32,58 10.66 3338 4.85 188 162 AVERAGE
TEL: 886-3-327-0868 Page Number 1 C61 of C137

FAX: 886-3-327-0855
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Pol. Horizontal Fundamental
" Level (dBuVim)
1225
10
lﬂ.‘mW
\ PEAK BE 74
00
WM | 1
30
Peak Blank
LE
5260 5300, 5340, 5360, 5420, 5460
Frequency (MHz)
Site + B3CH23-HY
Condition: PEAK BE 74 3m DRHIB-E_LE2CASALBEN 23712 HORTZONTAL
+ RBW: 1000, 060kHz VEW:3000.808KkHz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 53%.68 5132 74.00 -22.68 37.23 32.59 1103 33.50 4.08 188 162 PEAK
" Level (dBuVim)
1225
10
lﬂ.‘x
00 \
k AVG_BE 54
L
1
30
Avg Blank
LE
5260 5300, 5340, 5360, 5420, 5460
Frequency (MHz)
Site + B3CH23-HY
Condition: AVG_BE_54 3m DRHIB-E_LE2CASALBEN 236712 HORIZONTAL
+ RBW: 1000, 060kHz VBW:0.820kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 544168 42,55 54.80 -11.45 26.23 32.67 1120 33.65 4.18 188 162 AVERAGE
TEL: 886-3-327-0868 Page Number : C62 of C137
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13

Mode Band Edge - L

U-NII-2A_5.25-5.35_802.11n HT20_CH52_5260MHz

ANT 1
Pol. Vertical Fundamenta
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050 1
875 815
700 S e O s PEAK[UNI
! W
S0 AR AN A A R A % i
30 30
Peak
115 115
5000 5052, 5104, 5156, 5208, 5260 1000 200, 340, 4600, 5800, 000
frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site : B3CHZ3-HY
Condition: PEAK BE 74 3m DRHIB-E_LE2CASALBEN 230712 VERTICAL Condition: PEAK(UNIT) 3n DRHIB-E_LE2CASALBEN 230712 VERTICAL
: RB:1080.080kHz VBl: 3000, B0BkHz SHT:Auto : RBl{:1080.080kHz VEl:3000. BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB  dBw  dB/m B d8 a8 o deg MHz dBuV/m dBuV/m  dB  dBwV dB/m  dB d8 d o deg
1 512358 53.58 74.00 -20.58 39.61 32.65 10.44 33.17 3.97 132 167 PEAK 1 5260.00 10014 ----m- ----m- 86.21 32.57 10.68 3338 4.86 132 167 PEAK
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050
1
875 815
70,0 700
AVG_54
525 525
! o]
3510 350 U/\//—}
Avg
115 115
5000 5052, 5104, 5156, 5208, 5260 1000 200, 340, 4600, 5800, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site : B3CHZ3-HY
Condition: AVG BE 54 3m DRHIB-E_LEQCASALBEN 238712 VERTICAL Condition: AVG 54 3m DRH18-E_LE2CASALSEN 230712 VERTICAL
+ RB:1080.080kHz VB:0.820kHz SHT:Auto + RBlY:1080.080kHz VB:0.820kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB  dBw  dB/m B d8 a8 o deg MHz dBuV/m dBuV/m  dB  dBwV dB/m  dB d8 d o deg
1 5836.92 43.69 54.00 -10.31 29.68 32.79 10.45 33.84 3.98 132 167 AVERAGE 1526080 93.51 ----mn -ooee 79.60 32,58 10.66 3338 4.85 132 167 AVERAGE
TEL: 886-3-327-0868 Page Number : C63 of C137
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Pol. Vertical Fundamental
" Level (dBuVim)
1225
10
Iﬂ.:\w
\ PEAK BE 74|
100
5 n
LR TR S TN R o TR TRy P
30
Peak Blank
LE
5260 5300, 5340, 5360, 5420, 5460
Frequency (MHz)
Site + B3CH23-HY
Condition: PEAK BE 74 3n DRHIB-E_LE2CSALBEN 23712 VERTICAL
+ RBW: 1000, 060kHz VEW:3000.808KkHz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1545928 5178 74.80 -22.30 37.35 3272 1128 33.88 4.1 132 167 PEAK
" Level (dBuVim)
1225
10
815
100 \
k AVG_BE 54
L
1
30
Avg Blank
LE
5260 5300, 5340, 5360, 5420, 5460
Frequency (MHz)
Site + B3CH23-HY
Condition: AVG_BE 54 3m DRHIB-E_LEQCASALBEN 238712 VERTICAL
+ RBW: 1000, 060kHz VBW:0.820kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 5435.48 42.62 54.00 -11.38 26.32 32.64 1120 33.64 418 132 167 AVERAGE
TEL: 886-3-327-0868 Page Number : C64 of C137
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Pol. Horizontal Vertical
1 4L‘Lml{dBMn) " Level (dBuVim)
1225 1225
1050 10!
815 8§15
EAKIUNI)| EAK(UNI)
11 e S 1 e B fl b [ T L1 e A e S B B N S
2 AVG_54) | 1 AVG_54
52.5 f 5.
350! 35,
Peak - -
17.5 .
Avg
1000 8800, 16600. 2440, 32200, 40000 1000 6800, 16600, 24400, 32200, 40000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + BICH23-HY
Condition: PEAK(UNII) 3m DRH1S-E_LE2CASALBEN 238712 HORIZONTAL Condition: PEAK(UNII) 3m DRH13-E_LE2C@SALBEN 230712 VERTICAL
Linit Read  Ant (able Preamp Aux APos  TPas Linit Read  Ant (able Preamp Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mz dBu/m dBuV/m B dBuV dB/m  dB  dB A8 o deg FHz dBuV/m dBuV/m  dB dBV dB/m  dB  dB A8 n  deg
1 1952008 48.34 68.20 -19.36 33.54 37.18 14.86 36.88 2.4 - -~ Peak 1 16520.08 49.97 68.20 -18.23 34.67 37.18 14.86 33.88 214 - -- Peak
2 15730.00 54.30 74.00 -19.70 37.33 4074 13.19 4483 282 - -- Peak 2 15780.00 54.27 74.00 -19.73 37.35 40.74 18,19 4483 282 - -- Peak
3 1578000 45.43 54.60 -8.57 28.51 40.74 13.19 4483 282 - - hverage 3 15780.08 45.56 54.00 -B.44 28.64 40.74 18.19 4483 282 - -~ hverage
TEL: 886-3-327-0868 Page Number : C65 of C137
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14
Mode Band Edge - L
U-NII-2A_5.25-5.35_802.11n HT20_CH60_5300MHz
ANT 1
Pol. Horizontal Fundamental
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050 1
75 i75
700 A S 0 5 —— —| PEAK[UNI
: W
Hge SZ‘SW
B0 30
Peak
115 115
5000 5060, 5120, 5180, 5240, 5300 1000 2200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site : B3CHZ3-HY
Condition: PEAK BE 74 3m DRHIB-E_LE2CASALBEN 23712 HORTZONTAL Condition: PEAK(UNII) 3m DRH13-E_LE2CASALBEN 230712 HORTZONTAL
: RB:1080.080kHz VBl: 3000, B0BkHz SHT:Auto : RBl{:1080.080kHz VEl:3000. BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dBUjn dBufn  dB dB/ b/ B G B a0 deg Wz dBwjn dBufn d8 de difn 88 & B deg
1 5024.08 5428 74.00 -19.71 40.25 3279 10.46 33.82 3.89 208 216 PEAK 1 5300.00 10181 ----nn ----m- §7.88 32.51 10.79 3343 4.86 208 216 PEAK
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050
1
75 i75
00 00
AVG_54
525 525
1
o o J”/,_,,_/\f//J
Avg
115 115
5000 5060, 5120, 5180, 5240, 5300 1000 2200, . 4600, 5800, 7000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site : B3CHZ3-HY
Condition: AVG_BE_54 3m DRHIB-E_LE2CASALBEN 236712 HORIZONTAL Condition: AVG 54 3m DRH18-E_LE2CASALSEN 230712 HORIZONTAL
+ RB:1080.080kHz VB:0.820kHz SHT:Auto + RBlY:1080.080kHz VB:0.820kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Wz dBUjn dBufn  dB dB/ b/ B G B a0 deg Wz dBwjn dBufn d8 de difn 88 & B deg
1 5006.68 43.71 54.00 -10.29 29.66 32,79 10.46 32.99 3.86 208 216 AVERAGE 1530000 9478 ----m- ---eee 89.85 32.51 10.79 3343 4.86 208 216 AVERAGE
TEL: 886-3-327-0868 Page Number 1 C66 of C137
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Pol. Horizontal Fundamental
" Level (dBuVim)
1225
10
Iﬂ.“m\v\
\ PEAK BE 74|
100
1
52- leIA »\.l.f‘L Iy l;. . AN Mm&l' » L J“‘J»Mm IA'II . ity m'u M
30
Peak Blank
LE
5300 5332 5364, 5396, 5428, 5460
Frequency (MHz)
Site + B3CH23-HY
Condition: PEAK BE 74 3m DRHIB-E_LE2CASALBEN 23712 HORTZONTAL
+ RBW: 1000, 060kHz VEW:3000.808KkHz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 54529 53.32 74.00 -20.68 38.97 32.71 1120 33.67 4.1 208 216 PEAK
" Level (dBuVim)
1225
10
815
100 j
k AVG_BE 54
L
1
30
Avg Blank
LE
5300 5332 5364, 5396, 5428, 5460
Frequency (MHz)
Site + B3CH23-HY
Condition: AVG_BE_54 3m DRHIB-E_LE2CASALBEN 236712 HORIZONTAL
+ RBW: 1000, 060kHz VBW:0.820kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 544256 42.67 54.80 -11.33 26.35 32.67 1120 33.65 4.18 208 216 AVERAGE
TEL: 886-3-327-0868 Page Number : C67 of C137
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Mode Band Edge - L

U-NII-2A_5.25-5.35_802.11n HT20_CH60_5300MHz

ANT 1
Pol. Vertical Fundamenta
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050 1
875 815
700 A S 0 5 — R — | PEAK[UNI
1
L — S p—— R Iy 525thwwmw“
\ & dats i o
30 30
Peak
115 115
5000 5060, 5120, 5180, 5240, 5300 1000 200, 400, 4600, 5800, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site : B3CHZ3-HY
Condition: PEAK BE 74 3m DRHIB-E_LE2CASALBEN 230712 VERTICAL Condition: PEAK(UNIT) 3n DRHIB-E_LE2CASALBEN 230712 VERTICAL
: RB:1080.080kHz VBl: 3000, B0BkHz SHT:Auto : RBl{:1080.080kHz VEl:3000. BABkHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB  dBw  dB/m B d8 a8 o deg MHz dBuV/m dBuV/m  dB  dBwV dB/m  dB d8 d o deg
1 5102.68 53.61 74.00 -20.39 39.66 32.69 10.44 33.14 3.96 108 167 PEAK 1 5300.00 181,26 ------ ------ §7.31 32.50 10.82 3344 4.87 108 167 PEAK
" Level (dBuVim) " Level (dBuV/m)
1225 1225
1050 1050
1
875 815
70,0 700
AVG_54
525 525
1
%0 %0 uL’_’//_,‘/\’_’IAJ
Avg
115 115
5000 5060, 5120, 5180, 5240, 5300 1000 200, 340, 4600, 5800, 000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site : B3CHZ3-HY
Condition: AVG BE 54 3m DRHIB-E_LEQCASALBEN 238712 VERTICAL Condition: AVG 54 3m DRH18-E_LE2CASALSEN 230712 VERTICAL
+ RB:1080.080kHz VB:0.820kHz SHT:Auto + RBlY:1080.080kHz VB:0.820kHz SHT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos Linit Read  Ant (able Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
PHz dBuV/m dBuV/m  dB  dBw  dB/m B d8 a8 o deg MHz dBuV/m dBuV/m  dB  dBwV dB/m  dB d8 d o deg
1 5822.58 43.79 54.00 -10.21 29.75 32.79 10.46 33.01 3.89 108 167 AVERAGE 1530080 9413 ---emn -ooeee 80.18 32.50 10.82 3344 4,67 10@ 167 AVERAGE
TEL: 886-3-327-0868 Page Number : C68 of C137
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Pol. Vertical Fundamental
" Level (dBuVim)
1225
10
II?.“NL*\
\ PEAK BE 74|
100
30
Peak Blank
LE
5300 5332 5364, 5396, 5428, 5460
Frequency (MHz)
Site + B3CH23-HY
Condition: PEAK BE 74 3n DRHIB-E_LE2CSALBEN 23712 VERTICAL
+ RBW: 1000, 060kHz VEW:3000.808KkHz SKT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 5386.0 5188 74.80 -22.17 37.74 3259 1111 33.55 4.09 108 167 PEAK
" Level (dBuVim)
1225
10
815
100 j
\ AVG_BE 54
L
1
30
Avg Blank
LE
5300 5332 5364, 5396, 5428, 5460
Frequency (MHz)
Site + B3CH23-HY
Condition: AVG_BE 54 3m DRHIB-E_LEQCASALBEN 238712 VERTICAL
+ RBW: 1000, 060kHz VBW:0.820kHz SWT:Auto
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
iz dBuV/mdBuV/m  d8 dBw/ dB/m 0B A8 dB m  deg
1 545264 42.82 54.00 -11.16 26.47 32.71 1120 33.67 411 108 167 AVERAGE
TEL: 886-3-327-0868 Page Number : C69 of C137
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Pol. Horizontal Vertical
1 ML&V&IWB!IWIH] ) Level {dBuVim)
1225 1225
815 85
EAK(UNI)| EAK(UNI)
L1 e T e f b [ e LR A e S T R N o[
B 3 AVG_54 ) 3 AVG_54
25 5.
350 3540
Peak
175 7,
Avg
1000 8800. 6600. 28400, 32200, 40000 1000 8800, 6600. 28400, 32200, 40000
Frequency (MHz) Frequency (MHz)
Site + B3CH23-HY Site + B3CH23-HY
Condition: PEAK(UNII) 3m DRH18-E_LE2CASALBEN_230712 HORIZONTAL Conditien: PEAK(UNIT) 3m DRH1-E_LE2CASALBEN 230712 VERTICAL
Linit Read  Ant (Cable Preamp  Aux APos  TPos Linit Read  Ant (able Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq level Line Margin Level Factor Loss Factor Factor Remark
MHz dBuV/m dBuV/m d6 dBuwV dB/m 4B dB  dB m deg MHz dBuV/m dBuv/m d6 dBwV dB/m dB  dB  dB o deg
1 106@0.08 50.34 74.00 -23.66 34.85 37.48 14.91 38.97 2.15 - -- Peak 1 l06b6.0@ 49.14 74.60 -24.86 33.65 37.40 14.91 38.97 215 - -- Peak
1 1060000 48.65 54.60 -13.35 25.16 37.48 14.91 38.97 215 - -- Aversge 2 10600.00 46.66 54.00 -13.34 2517 37.40 1491 397 215 - -- hverage
3 1590.08 54.53 74.00 -19.47 37.86 40.60 18.23 45.08 2.84 - -- Peak 3 15900.0@ 54.31 74.60 -19.69 37.64 40.60 18.23 45.08 2.84 - -- Peak
4 15900.00 45.87 54.00 -5.93 28.41 4b.60 18.23 45.01 2.84 - -- Average 4 15900.80 45.29 54.00 -8.71 28.63 40.60 18.23 45.01 .84 - -- hverage
TEL: 886-3-327-0868 Page Number : C70 of C137

FAX: 886-3-327-0855



	FR450907D_R01_Part15E_Acer_A24004_Appendix B.pdf
	AC Mode 1-L
	AC Mode 1-N




